
( 

( 

l 

i 
l' 

( 

( 

( 
11 
1 
' 

I 

l 

( 

' 

BELL SYSTEM PRACTICES 
Plant Series 

SECTION 573-119-800 
Issue 2, March 1970 

AT & TCo Standard 

2 8  N O N - T Y P I N G R E P E RFO RA T O R  (L R P E) 

PA R T S  

UNIT DESCRIPTION TELETYPE CODE BELL SYSTEM CODE 

Reperforator Transmitter LRPE2 Part of 28B, 28C 
Set (RT) Component LRPE11 Part of 28G 

(RT Set Codes) 

Automatic Send- Part of 28F 
Receive Set (ASR) LRPE6 (Perforator Transmitter 
Component B ase Code) 

Nontyping Reperfor-
LRPE16 28H 

ator Set Component 

GEAR SETS 

60WPM 159893 28N 
60 WPM - Nylon 163023 28N-1 
75WPM 159890 28P 
75 WPM - Nylon 163024 28P-1 

100 WPM 159887 28R 
100 WPM - Nylon 163025 28R-1 

Note: The above Gear Sets are used for Perforator Transmitter Units. 

N ote: When ordering parts from this section, 
prefix each number with the letters TP. 

Prepared for American Telephone and Telegraph Company by Teletype Corporation 
© 1958 by Teletype Corporation 

All rights reserved, 
Printed in U. S.A. Page 1 



SECTION 573-119-800 

FIGURE CONTENTS 

1 Single Cycle Selector Clutch Mechanism 
2 Two Cycle Selector Clutch Mechanism 
3 Double Shaft Mechanism 
4 Single Cycle Selector Mechanism 
5 Two Cycle Selector Mechanism 
6 Selector Magnet Mechanism 
7 Main Plate Mechanism 
8 Main Plate Mechanism (continued) 
9 Front Punch Plate Mechanism 

10 Rear Punch Plate Mechanism 
11 Punch Block Assemblies 
12 Punch Bail Mechanism 
13 Rocker Bail Mechanism 
14 159364 Modification Kit to add 

Manual Backspace Mechanism 
15 Power Drive Backspace Mechanism 
16 159379 (make only 5 level), 162273 (transfer 5 level) and 

194066 (transfer 8 level) Modification Kits to Provide 
Code Reading Contacts 

17 159381, 162271 and 194167 Modification Kits to Provide 
Auxil iory Timing Contacts 

18 158946 Reperforator Transmitter Unit Cable Assembly 
19 162379 and 163347 Modification Kits to Add Automatic 

Non-Interfering Letters Tope Feed Out 
20 162380 (blank), 173443 (letters) and 176628 (letters) 

Modification Kits to Add Remote Control Non-Interfering 
Tape Feed Out 

21 162379, 163347 (automatic letters) and 162380, 173443 

and 176628 (remote control letters) Modification Kits 
to Add Non-Interfering Tape Feed Out 

22 162379, 163347 (automatic), 162380 (blank), 173443 and 
176628 (remote control letters) Modification Kits to 
Add Non-Interfering Tape Feed Out 

23 Verifier Contact Mechanism to Verify Six Characters 
After Perforation 

24 Verifier Contact Mechanism to Verify Six Characters 
After Perforation (continued) 

25 Verifier Contact Block Mechanism 
26 Early Design Shaft Mechanism for 5 Level Units 
27 Early Design Tape Guide 
28 Keyboard Reperforator Unit Cable Assembly 
29 174439 (less cam), 176420 and 176421 (with cams) 

Modification Kits to Add Timing Contact Mechanism 
to 5 Level Single Cycle Units 

30 Chad Chutes 
Numerical Index 

Page 2 

PAGE 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

18 

18 
18 

19 

20 

21 

22 

23 

24 
25 

26 

27 

27 

28 
29 
30 

·� 

") 

} 

) 

) 

.,} 

' 
·� 



( 

( 

( 

( 

( 

( 

I ,, 

ISS 2, SECTION 573-119-800 

Gear Chart (L/H RT Set only} LA TEST DESIGN 
WPM Gear Set Driver Driven r------- 60 171695 170767 170768 : 151737 42823-- --- t/0 75 171696 170871 170872 I I I - - 'Cl 100 171697 170769 170770 I� -- , I �, � I 3640 : 154396 2191 .�.

--151632 L // 4 / -- -- •• I -- �� "" - 154694 ---1 Q .. _ -- 42823 I 15oo29 ---- - , 
+---........:=-------' 151737 - . • _ 0 . : " ; � t 

0- 1107
.
�3 

I . :? ,-t 0--_ @ 

�- /IJULJU �Uif@.�- ��.9 --� -----��: --g· ��ft @2191 

(}) ·. 
-
� � . \ . - �r . n _ 150013 1 150241 .· _., -----, \ 1 I NTERMEDIATE DESIGN Q)J73200 150026 150044 \ I 151658-�..,._ _2191 _ 1 � 

/
158745 r - ----- 15oooo 1 

For L/H Set components see 

v;·ll- __ 
I --- ---- 1 chart above ! . - I 159341 ---158701 Gear (L/L RT Set) 

/
151442 r ( -- G) I -----J 

� I ·. ' � I . 156465 152893 

J;_(-���·· \ @!.-2191 i _o>l w- -0 L /r--- • 0:" --1----
�@6:0 � 

I \;l-- v-' - - -1 1 1 � - () .,'- • - -- 1ie� - --J 151690 ���, 1 y Vl 
-

- __ 2191 ._____ __ "'·. I / 1 , l 162248.--- _-152415 ! (' 151246 0 � i 156467 I I 158935 (5 Level) l - L 1 
I 170240 (6 and 8 Lev� 11' 156403 I 
I 

11o143 I err ;----- L- �2823 154694 1 : ��/'---- I 150029 I 151737 � � ��, 
-7---- - - - \J r---- k/ j 156941 (5 Level) -�r;;;� LJJJJr�:.:, I -- _ 'l__J_/ 170077 (6 Level) • , l] : 151l2S- - _ 192499 (8 Level) . -- . 1 <J 

I • / - - - _ 151637 ...,..-----/ � l l �, 

. 

-- _ -1_!':_743 1 15001.3 
..o ·-� 1_ r- __ --42823 1 0' 

� l I --
� I 150241 � I -- 151693 - --

-
- --- I 

""-150044 , I L__'f - 2191 ---__J 
640 (5 level) / .• 25 (6 and 8 level) Q) 173336 Modification Kit to Provide 150001 3598 Needle Bearings for 5 level Units. For 

Early Design See Figure 26. <IJ Peculiar to 6 level Unit with code pulse 
receiving sequence 1, 2, 3, 4, 5, 0. 

FIGURE 1. SINGLE CYCLE SELEC TOR CLUTCH ME CHANIS M 

P.:�ge 3 



SECT ION 573-119-800 

(, �----§' 154398 

--\.�r'--,.-._ c:£ 

151632 \ 
2191 

\'If • 
r--: ---

- CD173204 (5 L V' 
158932 

- _ 16 
evel) 

I . 4804(6L 
� I 

1 

-- eve I) 

I 150014 
--

_ - ,_" , 
158\77 3640 

: I 
-

-- -

• _ \ I 151737 

1 � 150841 
--

[G -- r�@ / 

<" r- 'I j 150034 --- <DI73340 
/ ' - -

" 
'0 j � 

� � I 
-- , 

-
162573 

1581" 

�- " ' 150"'' 
---

-- , - \ I 

I . 
-

0 

--· = -

'"0" 
--- -' '" .. _ r - - , 

I 151736 
- I 11074 

- 151737-� 
� � � 

150029 

- - -
� 150241 

3 -----lli!i®.;;J ¥. ---1 

151658 
t:::\ E\ 1 u-- 110743- _ �823 -

: 

1510:<1 
' 
\2 

$' , /:c 150040 
--

I 

15144 ' 

• - ' / / 

-

I 2 '- /2l9l 
' , / ..,). "" 

./""-..... - - -
I 

-� 2191 " � 

� / • ------ - I 

��- �v�r.. \, 
.

151690 *'-1 
/ I � . 

_ , 

- , l]j_ : • "- I 
1 """ 150043 

� 

21 t1 ( - � tA: @ ,/: ---""' i / 15" 45 
I """"' / i 

/�--;�- \._®- - - ({} 
_..,.•'/'!/® �--- I 

I - g- .A(:/ [ I - j 

16,., / 
-- -- . -

I -

324472 

. 
158701 / 162930 (6 

151�57 
935 (5 Level) 158 

Level) 

_@)� 
-- \ 

2191 
....---___ 

150014 
158924 

151693 

-® 
, 

. 
15�841 

I 150027 

@ -�- ' . . jOaa ·n_ �....------158923 
150043 / 

158182 
2191 

f{J)'� ',\g Ei::iii-" 151736 I 1 
150830 150029 

\ � 150001 �\ i@l / . '"' '""''' 

---�--
�· • -�\

. I'/ 4: CD173337 M't�i
f�a;��� �evel Units. For 

- / 
New Style 

Figure 26. 
. -

D ign S ee Ea rly es 
1 Unit 

g 150241 · , ®Poool".' >o 
l20 wpm ooly 

Page 4 

, 
. 6 Leve 

/ 
Operating at 

Level Units 

150044 

3598 -® ® Pooollo."o ; l20.o 200 wpm Operating a 

FIGURE 2. TWO CYCLE S ELECTOR CLUTCH MECHANISM 

,,, 

'l 

') 

) 

.) 

.. ,) 

<.) 



ISS 2, SECTION 573-119-800 

f 

( 

151690 ----rd 

( 

©---r - -� 

( 

155995 

( 

( 

(" FIGURE 3. DOUBLE SHAFT MECHANISM 

Page 5 



SECTION 573-119-800 

170230 (8 Level)f 
170081 (6 Level)� 
152436 (5 Level) 

152445 ____ , 

0150048 
0192493 

152401 (5 level) 
170231 (6 & 8 level) 

2669 
- �· 153489 � �----- - --

112626 \ 1 ®" , -- '4177 

\ 8 - . "-�I � '
---- ' 

151657- �;;:. I II : 

I 
I 
I 
I 
I 
I 
I 

��� 8330 I 

152441 152429 : 
� ---1 

.... -

119652- �-- i 
I J) : �--0 L- I 

74283 � : ---- I 
152427 -- ---

r- ____- 41382 _ __J 
i � - ---:----- � --
1 ----- . I 152432 (5 level) ----
�.-- �; i 170198 (6 & 8 level) i 

152438 - � I ' 110743 

I 2501 I i (!/ : I 524\00 \ /99 

110743 ------ � � I i �· �.@ 151657 
110434 � \ - 152412 1 

r 2191/ 
� -� I I � 

GP L-� 96717 I I I � I · I I� 1 
I ..J�� 

157261 --- � i19648 \ ___ .kl � -- -- _. -�J.: � � {l I I -- , � '-\ 342 (5 level) 7002"-.,.v l : -- " ---�\ '-
0237(6&81evrl) 17023

.

6(�&81evel) 

. . 

219�-�"--- .e.·. I
" --_;4- ;--- .\)\·: \ 151630 

306755(:>1evel) 151630--. !;\' '--:::'

.

_:'- -

Q 
// 7002 

152407 r 78533 (5 L I) -- ·
� 

-
-

( eve 110743 ----- I • / 182909 (8 Level) \ :r'' [[t .. < ---- � 11 -• 
______-- 151630 

"" � � ���152409 r;:,- -'"-� .�' 110743 ��� ::-'�-i - -� � 
, � (Y""l'-' ·�"·':: · � .. _:..� --� �-�� 

I I { 110434--._ �---- \ �· \ � 151442 
,. " f'P • -- -- __ .... ) 

' \\ 
. 

, 156536 152403(51evel) _/----- . --- _ .. 
• 170234(6&81e;el)--/ :.<�' ---

- 2191 r : \;.----Ji 51l03 '"'"''' - - - - -- 152400 � 150687 (5 lml) 

ltr:V __ 1 -- � 1 151714 --� : ,' l \ · · li5'34916 & 8 hoi) � 170233 (6 & 8 level) 

I �- · : �----J --- -
-

159880 (5 level) : 152404 (5 level) 
152891f--\) __ 1nr'il r-,, _) ------ �j---.. 

t-f 170235 (6 & 8 level) 
I ---�- .. ��- --.._159185 I 

L- ---� ; : �� � \.1-----159184 1 (i)159180 (51evel) 
r;;:-,---- � I � • .  /__159181 1 170124 (6 & 8 level) 

'0 L , 
A 

'... '"\���151336 i 

Page 6 

152402 (5 level)'
', 

. 

154621 _..---
. 

.. · 

..

. 

· .  1 

170232 (6 & 8 level)'-...,'-.� 
l54620 , : 
154622-

_.<'� · - -J 
155090 (5 level) 151336 

�-, -
' 

-
2034 --- --�� ( .;--- , @@- - - � .. '/'? '\ r- - · / '""' 152893 

� I 
110743 

CDPeculiar to Units Mounted on Keyboard 
0Used on all 6, 7 and 8 Level Single Cycle 

Selectors 
0Used in the Number 1 Position on 8 Level 

5 ingle Cycle Selectors 

FIGURE 4. SINGLE CYCLE SELECTOR MECHANISM 

'*) 
.. , 

') 

') 

) 

,j 
\� 



( 

( 

( 

( 

( 

( 

\ 

ISS 2, SECTION 573-119-800 

196506 (6 Level)1 
158930 (5 Level) 

3598 �@�--- i 
\ : 

153489 
2191 I 

I 
152445 

�- -----

112626 
- -

I ------- 1 

\ E)-- -�(1.) � · -- �f��:-- �., L� --
__ ..., - I I I 

r 

11)96505 �� 
�®- � 

�) 124177 �Gr 

""'I 
151657 -W.,-& l 

l (��158936 
1 

"""-� 152401 
I ' I I ��-�' ---� 

��-' I 
I I 

2669 

158906 
I 

-----
158928h 

(])170198 

I 

I �� 
L- �' -� � 158907 : 

I � �""'J : 
I 

I 
I 
I 

I A 199992 I 
L----0 0158903 

I 
_.-J 

----
1-96717-w- I -- -© 

----- --- 1. --GD 
I 2191� ""JSi\- .!) I � 1\\1 : /@P ; , \1 _ 152412 
I � � ---- I 151630 7002 
I ----_ _, I �  c--- - � 119648 

I 
I 1/"' 110743 I ly I 3599 : ' / I �.@ 

�96534 (6 Level) : � QD---"1 -�,�� \ 
58901 (5 Level) I � / I 1 © --- ' l-- 11 c - 8330 151657 ' 2191 

110743 ---- � � �v --- Q
� 

\ -158945 150687 - ' � 
90517 f:9 �� D --�\�-:-- :: -�

�
�> 151630 I 110743 '-... _ -�' --� \ 156536 �--- i -- - i) ---· 

/'§P '�--�-- ' --� _.. 2191 156536 / -- --��:---J J ®-r--

101386 

I .\\ cV I 1t.:i \\J-4150241 I IIJJ 1 - - \j 1 --' :.. r..: - .! 1 , --1 ,. ' 1 I I �':1-- - i� -�-----! 
lA\ - - -

152402 '0-

FIGURE 5 

-- -- �\ \1 --
-

� 

I 
--- ®-- \4722 

- / \ I 158947 151657 2191 : 159178 

� �  159185 : 
59181 - :----+151336 2034 \ ---; - -1 110743 -----�- ' _: _ _.) 

� " ,
-

152893 c:::::::::_ � � 

TWO CYCLE S ELECTOR MECHANISM 

(])Port Number Stomped on Port 
®Peculiar to 6 Level Only 

Page 7 



SECTION 573-119-800 

1
3599 -}!..rJ / 152420 

10743 / -� ( Ill t o-__ 
;----- -

152458 /i 

I I """---... --
� I 

I 'I \ "" --
' 

I ----- II 0743 
..,- • -

--
'/"86 

EARLY DESIGN /-151715 
' ---

� 

- --- I I ,o ..... 

/ ---

- . . , a 
/ -

-

'- 15 

' 

/ 160187 
-

-----
110743::>"""'@- 0089 � ! 

�- '- 110743 --�/ 
153184 v I 

�---8 JJ 

157237 

-. 

P' ' 0 

/ 

I � \ 157194 ,� ��� 
� 

�
--

� ) 56880 
160180 (With one anti­

freeze button) 

160185 7 '-s1!-- _.---320� 

Poge 8 

�n-@ 
0254M 

I� 

, •-- ®271 �L_) 156881/ 2438 '8 

I • 
-- � 

� � 
1778 

';I - - 125015 y 
(Ref, 152400 151073 
S ee Fig, 4) \ 

r, · ..., I 
32o4o8 

i 

r -_ 2191 

I I -@ / 
I 

.J 152415 
O (j " 151631 

' 
<Z!i@' 

._j_ cl_, , -164386 
_...,..32041� 

-
,, 

�162064 

-
� 

155750 

-
\ 

160186 �·� 
// 

' � 

"-... 

' 

I 
� 

/0 : 048241-/ : ----- � 
25 24lj ,' : 152426----- � -@ 76081 

"" 
.. ' ,_, - I 79012 

--
I 

151631 �: I 
@ / 76099 

-@@ / ,o , ISms-- / ��liii � 
I ""f1 o " , 

� 

Jbob 

/ i r-. . 
. 

160182 
� 

CD195251 �· _ 
? - 1516o3 

2191 /� 

{Wilh 1 , '-o 

150978 

freeze 
wo anti- -... I 

buttons) 4-...._ - 152423 

� -- 160184 
0-- 110743 
1- 151686 

CD 195634 Modification Kit to provide quick 
release of the ormoture. (New ond Early 
design parts ore interchangeable in pairs 
only). 

0 Part Number Stomped on Bottom 

FIGURE 6. SELEC TOR MAGNET MECHANISM 

fl'·. , 

''') 

') 

) 

,) 

'"j 

:.;� 



( 

( 

( 

( 

( 

( 

( 

ISS 2, SECTION 573-119-800 

153839 ' 
2191 -

93356 

8330 --------- @, 1 ------- � .-;;;:.\ 1 
160581 (2 

..,/ ,:6 @151630 @ 2191 
@176266 i 

-- :, fff:-� 76081 
�@ /

8330 
/

.176489 
135716 

CYCLE ) 
� $------- ""-.. I 0 0 

-

A
'"f' \��;; 

------��3839 

\, I. (\ 156165 @-�"'"" \ 
I' ' , .,_! 

"' �- 151629
: 

1 �,!!::3___ /--- �---:.> /-- � 

--
I A �-15162 

- � <.. 
- - /' 

/ 
� 

·-
' \ 

9 -
- / 

1 
4, ' 150356 

/
/ 2191 

156318 <1 c 
5
1°
355, 87401 

/- ., 
,/ 

- 1 151630 \ 

yo •) ' ·-' / • ' / 

~ 
,/ , __ ,, . 

/ -· 

-0158172 _/ ; - - � fl-. 0- _ _ / / 
/  

(R f 
"'{1 

159544 

, • 
, : • 

• 
• •  Foo�) 

/ ' ' 

(Rof. 158947 

/ : - ' ,•". 

s.. ' 00 152400 

\ 0 - ' / �/ ' ' @. .. • ·• / /<:.•'/ .. �-./ '''"'" ' •. 5) 

162862 � 

_J I I I 
/ / : ,_ ', 

,:' ' 
156472 

' t ' ,.-.-. ' "' _,. ' ,.-: 

7002 
I ' / � \: 0' ' , •, ' ,' 

I C1\ O· 1 1 1 1 .; "-s' \ .' 

151631 I o> . 

•-.c ', / :• ,t:f· , ' ', 2191 

\ I I F 
·._< .. ,,.. 

" _, I 

1119651/ --, ,.,. 
�·._ ·�.�--@ n.:. /3598 

,., I 
I 

" "' 

159472 
0192828 �: � 

/ 
/ <_

@
<::{) / I 2191 151631 

/ �0 
1 2191 
: I L 0@

<::{) I I 7002 
151631 

(See Above) 

3599 ��\1 \ 111410! : 

@. r.-. 
I 

I 
� � � �176490 I 

2191 

I 

: 151152 3640 n;· �158933 

2191 01564907 
� � 

""� \ 20r 015638

.

7 

I 
@170264 

---� 
@® 

: 

'·lj). 

___ -!o 

� 
_ I -

·
-

-
._ 

. �:::--- � 

' ·-

,/' . 

I 1590 1 �1-- -
\ 

I I 
156388 

I @170204 � 

I 0 
I 

�-�: -� I L_@ I 

I <::::({) I 
110743 I I 156248 

139752: \ :h 
150048 �/ 

/L------159431 

-�l 
//� 

@) /

/ 

156235' \ -�{( .. 

/ 

/ 
/ 

/ 
(( -·�'j/_ 110743 t \ ·. 

' 

�@i : __ , \ �-· ·"-{.:_:2 '• , I r- --..,· ,'"" ,•' I I ··;-/ ) 13640 ,,
/
/ /' -: (' ( f•i 1 , I 1� 

I 84575 -+--"1 ~ 
\ @17020;r <� 

-�-- ��-� \ ol � -�@<::{) 119652 
125011 \ 

152893 150241 159430 (5 Level) 
0135716}--1 170203 ( 6 & 8 Level) 

I I I �' I I I ,. I Q)Pecul iar to 6 Level Units with 2 
Cycle Selector Clutch O J'-- l . 

15

.

6388 �I : Q 

fi. ___ J 
- ' 

158173 (2 CYCLE ) 
0Peculiar to 5 Level Unit Mounted on a Keyboard 
@Peculiar to 6 and 8 Level Units 

EARLY DESIGN 0176491 Bracket Assembly 

FIGURE 7, MA IN P LA T E  M E CHANISM 

Page 9 



SECTION 573-119-800 

151442 

(Ref. 19397 4 
See Below) 

, __ I 
/

-
-

-
� 

/-/ <?./..:_p 7,1 - t'"··----- � /(' ,, J:� ...... ..,.� .... ;("U :: 
1--� /I �-r.���-J f: 1 I I 

J,'�/ I '-- -
J� -� 1 I �� -, 

I, 'fl I I !J:u �T195231 

� I 193970 
INTE RMEDIATE DESIGN EARLY DESIGN 

t1'::;, 2191 
537 - � - I 

159427 125011 
10743 153 -�@_ _ 

�193987 
\ � I 

, 
193969 

I 
'· · . 

195233 

r·.· :r:::a . . •'l'l 
··· -. • -, ' . 

�/I 

r �::;;..· I � 
"' ' "' " 

' .�� '' / , ' '� 

I I / I 151073 
� / ' 

' 743 

/ <, ' 

1 
1
110 !51152 

• '·"'@ 
� D.'@) 

, ,  

' ·,, ' \ 
I I ®153537 "'2191 " ' ' ' " ' ' '"''""2 

� 3968 I 

: I 3598 
7002 I \ ' ' ''' ' ' "'19

, , 119652 

I I I I ®»- '"'·--, '·· .. r,;. 
" ®  

. ,  "" 
I I @ (i}d'--IdJ_'._ 

I 
I I I I :: '--';- - - - - < ,, �' 
1 1 2191 rr•:: 1 I I I ;; � : I I 

ft '·l I 121242 It • .,.\ I I 
jr ot •, I I t' /{', ', 

l 
I ,,,.,. 

I I I, i 1 It 
1 I I It � 1 .-::'•L I 

lit 
'· ••• 

'r'• --1- -I I 
·, 

0119!�/1 /�01���66 

I 0194122......_____ 

/ / / // 
/ / /'"-

r -®- iJ-«ff1 
.•. , I I ,--,l 

/ ,, :C) 
/',() .,, \ l� - - -- /� ity:-·-.; •. / 

f �· • 
- .,, Ill; _,, �' I 

'"-,. I ' 
o, J'1i 

� - 4---'. / •• _, __ , 1, , ' - ; '• ·--
,, !.!'· 

Jt (j•j I; • ·: /,' lb; 2400 frr., ;r, l ft I 
"',!, �.,/, 17'; 

IRef 158947 or 15 

\:��---�._ \ �� / ' 

� \ •• ., ·-- tl ....---- .. / 
l I I 
I 

- --I@- -6j- � 
159472 or 192828 !: �· ;" (Ref. 

• •• ..- ��15r67 
2191 159 ? 

Page 10 

0194118 
I 151632 CD152�; 

0151880-� \ 
-

"'i- I 
®--- 0110743-·

1 /././ � - - � �- - -
� < •• ' , �-

� 
I ·:,· ' > 

� 
I -- I ./ ./�- / 

0 327120 --at\�r.:&1/ -

/ 

� 
0194123-' \ 

0194117 

CDPeculior to 6 Level Units with 2 Cycle Selector Clutch 

0.193993 Modification kit to Maintain Slack Tape -
Specification 50247S (Also see Figure 13) 

F I GU R E  8. MA I N  PLATE M E CHAN I S M  (Continued) 

/' 

'') 

') 

) 

·.)·. v� 

,,) 

.. ,. 4 



( 

f 

( 

( 

( 

( 

\ 

ISS 2, SECTION 573-119-800 

'-' 
®164515 

" o ·o 'Sl•••ll 

- - - -� 

011 0743 
I mm ' oo 

/ · 

Qli528S3 "'- I 

\V---, ,{,.� 
f : 6 " 6 d 9 Level) 

0164511 I l<o. 5363 
(Ref.1_560g4 �

. 
- : . / "·����@�� - -- 119652 5,.c,,. ) ' " �-, [f./ 

11 9652 . : ' . 

/ 

� . ' 

� / 156047 

r-- ---__ _ 

/ 

:P ' ------ - J 0151630 

!J --0 ; 156061\ • / � : 
(])��91/ .. � 1 r--- / 

-- ---
- " 

' ' --- - --- @ ""' 

--- / 
' ' 

"' 

@��------- B 
I : 

/ � 
I ' 

' 
I 

I 
I 1 

I 

119648 
c : 

c 

I 036 

\ �"'<-: 
' , r------ / 

0156055 
156052 ; , : : , -- -"® \ 

' 
I " 

� ' 
156062 : 

I I : --
· 

c 
I C , 7002 

91 

-�---� 1 �2156090 I : I \ 2/l 
151416 

/ 
--0 

' ®170241 ' ' ' 
/ 

73356 
-" 

' ' " r----

ff't!m::, ,\,. 01560" 
: ' 

: ' 

' 
' 

--
-@ @ @ 

�-� .: ' : : : 

·, -�\ - '----� ! f7/:1 l A! G)1560401 
((� ·�e�e��vel) 2191 

3598 

I I � 
170217 

I ./ 
(to 

70219 1 ' : ' c I 
/ 

@)1 
I l 

1 '- � I I r --- - - -£.) f?.i ' . . '"-' ' "' '"' 
®-----..'���7

-�'"'- \ ------< ·-�-� �/ ! : 
II I ----<:::-. . ' � - > ::::c ' I 

IS60"" ''''11 " 

®156008(5 '""II 156019 119647 

054 r �--- ->--:_-� I 170218 16 & 8 Lev e1 

""'170779 (5 Levc I) I 
156577 156 r ,.__ 

-., ---.... 
� & 8 ''" --- / ---- -

D I 

""'17024S (6 
8 Level fl-� 

156050 1 t ,__ -- l '- -- --

"'-' 5] (6& ) -� 
I 

• -- I --- � 
@648 

. h backspace 
t:il / 1 

-., 1 -- -- - . 

"� wtt 
__ � -- -

1 
• 1 

119649 
-- ---- ' 

' • ' � 
/ 

. ' 

151630 

r'' �- - J �0 : - -e- � / 

• o cs Lc<el) 
1":.. '" --,' / 

"'-- ·xm 

\ 15602, 6 & 8 Le<ell - · - ' - : II 07<3 \' �--

'-_ 170216 I ( � l ......- :: 
2\893 � 160943 

• 

� � --� I 1 ]5 

72522 -- n- ,- 91120 �-- �-� : i: 
7002 2;'9' 

1 "---J I I 11 
\ 

I 56024 I I I 1... ----

41382 -
(Ref.F

1.
9 9) : 1... � � I : 17002 '

21'0'1--@@ m.:- _ 161139 

--- See I 
• I r / 1 I I / ' \151 

I . 
..-----

' 2191 ' : '"(!) @ 

"" 
: ,l· 'V 

156042 
' 151630 I I "'9-_ l517" 

\\!1111) @. \ • .. � 

I I 
I I 

--------\ ' 
' 

1 r-� , ----
I 

l 
I \o/ ---�- -----c:: 

I j -,.,. 
J70J99 

-
� -----� 

// "�-� /�-

/ 
> 

2191 

/ 156184� ,, 
177 

<: 

�24 

~ 
/� 

21'11 ,' 

. ·cati on Kit to 

��620z _ � 
-

" 
Fm Eo'l' 0'!� Lo'•" 

Note: 
. n See "' 162093 Figure 27· 

Figure 11. Design See INTERMEDIATE DESIGN PARTS 

"---@@� 
G)J73921 Mo d� , 

ttoFrontPiote 

156183 

v I dd 156040 OS o 
.. cho dless tope 

7002 
151722 0Used w:tn 

fully perforored tope 
125015 

@Used wltn 

FIGURE 9. FRO"JT PUNCH PLATE M ECHAinS M 



SECTION 573-119-800 

164300 (All 6and 8 Level Units) 7002 
2191 I 

®

--
-
-
-

156024 '-.....__ 
151637 -.......__ 152893 110743 "' 110743 

. ·
/ · ····�-'��15�32 

If§; rw_-

/ -�/ _/�-flf:J!Q) �l. · · · ...... �l/. . 
(�)(!)3606 -®@ (j;\ �-J<D�;2 � ;8 G" 

/ �- I�--- L0310127 
0<D2191 1 

//r-J<D158855 � fl! 

3598 ,' � 
161108 

0<D11

Q
2352 / � � �:�����: I 

8})mlD@@)-':- � 310128t 
/ \ � 

. 
' 

CD : h I 0<D5740 /CF<D71073 � U:ll 
0<D.93118 0156069 • :. 

�- 56046 (11/16" tape) 
70225 (7 /8" and 1" tape) 

7002 64801 (7 /8" tape with 

(}) J \ eed holes centered on tope) 

3599 

Page 12 

\ ·,-t 
125011 ...: ' / i �: 

156173 ""- \ / � 
--

- - :n i ! 7002 v ®-" 

,.,_ :--@@� _________ ; I I � --- 159233 
' 2191 

�-@ \ 

110743 \ stjj--- ---� 

� ___..."@/:§) ' IJ. I : \ 153538 I 
..,� : L __ .t:;:;\ r 164300(AII 6and 8Level) 

<:_ �  @ 170247 '---- <.& � 

@ �- 153538 

110743 

Slide Type 

Code Hole Slide 

Feed Hole Slide 1----Slide Guide ---------------

{See Chart)------
----� 

I 
158925 

SLIDE CHART 

Spring retracted Power retracted 
Punch Pins Punch Pins 

156089 w/insulator 170246 156020 w/o insulator 
170879 170242 
156163 170247 

Insulator 

0 

� Slide (See Chart) 

(i)172112 Tape Depressor Assembly (5 and 6 Level) 
0 Used with Spring Retracted Pins 
(i)Used with Power Retracted Pins 
0 310132 Tape Depressor Assembly (8 Level) 

FIGURE 10. REA R PUNCH PLATE MEC H ANISM 

'� 

,_) 

-) 

-) 

) 

J 

,J 



( 

( 

( 

( 

( 

( 

l 

ISS 2, SECTION 573-119-800 

<119648 

/�"'-... 110743 � 
156104 

---

� �-151152 

/ 
""/ I 

,/
/ 156012 __ ________ (Ref.1

_
56028 

159656 Punch Block Assembly 
{5 level, chadless tape) 

170778 Punch Block Assembly 
(5 level, fully perforated tape) 

FJ___ ./ See Ftg. 9) -- .� 
.. 

---.: ' : )-:.__". , (Ref. 152893 
• ::-·· ,;}

\
.-�:.:': - See Fig. 9) 

t "'�· . 
i � (Ref, 11 07 43 
L.----- See Fig. 9) 

�,-CD55063 

�� 
153267 

Punch Blocks With Spring Retracted Punch Pins 

------1 
Note: 

Due to special assembly process, it is recommended 
that Teletype Corporation be contacted to determine 
if part replacement or repair is possible on this 
portion of the Punch Block Assembly. 

Fully Perforated Tape 

@Pecu I iar to 162994 Punch Block Assembly 
(5 level, in line feed hole) 

(!)Peculiar to 195673 Punch Block Assembly 
(5 level, advanced feed hole) 

®Peculiar to 162993 Punch Block Assembly 
(6 level, in line feed hole) 

@Peculiar to 194100 Punch Block Assembly 

Punch Blocks With Power Retracted Punch Pins 

199506 151 073 CD 172993 • 

\ 172984 110743 I I � '-.,__� ..-/!{)' 151152 

~ 
� � .... � ,(/' c;>/ 0152893 

� �� _@ / 
/

/
//� 25� 7 / 

/

� I 1 c:!Jll 
/ 

��.:::-�-- 110743 J!J) �/ )� -
------

/ "' � 
,// "{@0156012 (11/16;; tape) 1, 0743 

,/ 0170215 ( 1" tape) 019499:; 
""/ ®164307 ( 7 /8" tape) 

_ .. . @164800 ( 7/8" tape, feed 
L_ , ... ·· hole centered on tape) 

--· 
1' •;__ 

.� , .. --l' ........ ;... __ J .... \ i;· /,,,.,,�(:-' (Ref. 152893 
: . •' 

See Fig. 9) �--········ (Ref. 11 07 43 

/ See Fig. 9) 

(Ref. 170216 / 
(6 level, advanced feed hole centered on tape) 

(l)Peculiar to 170210 Punch Block Assembly 
See Fig. 9) 

CD Not Part of Punch Block Assemblies 
0194992 Modification Kit to provide 

Tape Guide Specification 50, 188S 
(8 level, in line feed hole) 

FIGURE 1 1 .  PUNCH BLOCK A S SEMBLIES 

Page 13 



SECTION 573-119-800 

156067 I �� � ----/ 172983 

EARLY DESIGN 
(No longer A vailable 
for Main tenance 
Order 305638} 

119650 
128357 156162 56093 I . lmdocl Poooh Plo•) 

\ \ 1 

I @_I 156058 
(162763 (For Spnng Re

tractecl Punch Pins} 
I I /1194162 (For Power Re @--fel

@ I �� \_ w . . 
- I L 

� 

156060 

119652 71437 . ��---- G ��"-� / \ I /150923 _/_ � -�-® 
/

/ ... '((J � 

ti\

@ 

/

/ 

/

/ 

�,. I)"'"- () . 
/ / 

// 

{B)... / lliiil ··/ 
/ 

�� l, 

' -� � @ --
/ � ·,. 

@ 
«$) 

/ / 151222 � 
I -

/
/

/ 

7002 151222 
'/ 

119652 
/ 

I 2191 
119652 

( 
1 '""6 

" .· . / rCD161109 1 

�@ � 
/.. .\ rl®170206 : 

.. • '"-® 
��� 

I L 
I 

/ 

56024-- ?--- � 
I 119652 

/ 

(Rd. I 

' 
/ 

'"""9· "I 156099 � ... • 

••• : 1 r - - - 401 � --179573 

fo\ -:7 i?-- (J 1 
I l'!7 '4t!!J 

\V- � - .... 156016 - 't@ : 156015 --�---0. ----� � : / / I -. 
; " . i]j. � / 2191 ��\/ ·15:1 156095 / ;:�: ·< .• @./@--- 3598 

305638-

094 I I I I 
156103 156 

I : 156093 

/ 

I 

/ 

c - .U.. I ) j 125015 

• 

' M' · - · ' "91 

� 
I I ' ·f / 

152893 -rd· \ 

! 156043 

' 

·€J\-
-@ __ 

® 
110743 

! 
1 I 

152634 I A 
\156070 

151416 �� --/w__ 
3 

' ' / 'jl< 11074 
156165 

'51629 � - / .. \ 151073 

'I 
�� ' ----� I / 

CD156884l &- 156017 i \ ' 
I I __ - &- �� / 

@170211_j- l 
: : : / - - - -- -i· ' ' I. 
• 156169 I • 

'-f'"'•· 
, • 

I 
I 1 

,'· ' •  �-

• · • • , '····;• '>' I �-- ...... j ) 156077 
_. .. _ . ./ -.......___(Rol. 156028 o<f 70216 

839 .. • ... " ' ' 

.· .,, . 

153 
I • •• , • �- -• I I 160480 ) If} � 

� Soo Fog, 9) 
I .®Y\@)�8330 l • ... . -.. \�' ����L��36�: �� T"/110743 

156013 

Page 14 

rs/' 
(Rof, 156024 \ \ -

1 (j; -tfr\ / 
2191 

See fig. 10) 151737 

I ""-®'-@..� 110743 ' 
164513 

FIGURE 12. PUNCH BAIL MECHANISM 

CD Peculiar to 5 Level Units 
®Peculiar to 6 and 8 Level Units 

-� 
') 

') 

'·)-,· 

) 

,,J 

;;;;_) 



( 
( 

( 

( 

( 

( 

\ 

ISS 2, SECTION 573-119-800 

158941 

-- - � (Ref. 156576} 

�-;-·.-.( 156995 'ti;":ii-
•.,_-:.: ;p� 

� 
<D 156412 

EARLY DESIGN 

<DNo Longer Available for Maintenance, 
Order 192661 and 192709 

2191 
I 151631 - -@:o�-{(i 3598--...... 17::'1 ... -- -

®�I.CZ-./ 
/ "---- 159411 2191 

,-:-.----�-' 
-- 1..;- .• · :r--� - -

1 
... ,_ ... __ � ! I I 156994 I 

l. __ • 
156989 I 

I 

I 
I I 

I 
I 
I 

0 153239 

I 0 119648 

f--czge/ 

1,-'';. I 
(:S{-/ i 1'51632 I 

I : I : I I 

/111l/" 

1569W �(@r@ 0 
156rs; 156� 

EARLY D ESI GN 

156366 

/ / ,,, , 
I 

192709 

' I ,J.; •• I' I 

f // l � '\ : I 
I I t I' I 1 2 
: : \ / • : �-- 191 ,.-···:- (Re f . 16293 

; ; 
I : : : •., '-· 

'9'• 1,2 ood3) 
: : ··:·j

�----7002 /·_,,·"':-·�··... / See F' 
0 or 158935 

,, :----- ' 
I I : : / �·- : : ·•• •• 

: ,--,.·1 I • : , I): .... ·""'' 

I ' I I 
t I ' : I • ,\• . 

159233. _ •• J._ ; : , , , _ r i , \ .. �. ••  v 

151631 -._ 
- .; _. ... - 'I l I r � ''"- 0: 

� 
,__ 

• ,_ , ' ' 159625 ' : :  ' ', • : : 

-
,�-1 ,•:- · ' .... ' ' ·- ••• • •  156921 

...d,;) ------ -- -----i- : ... , � -}.--· --.,.--�o-------: ; .. :-:: .: : I 
__.wer- _, /' , -- _. . . .·· 

., ,_;. -1 : : .  • 1 

163327 8., __..... 2191 // • /' •... .. J ll .: , • .! : · -;.'.,-/ : 

'- ""' . 

·- •'' -� ' 

---- "''I ( 
/ 

----- ••• .; ,',. � �� 2669 

� 

_, . .. ,... . . ... tl .,..._ ' 

- ' ' 

' ·- " '-' - . / 
-

' • ... -,<. 

' -
' • 0 I 

-.,.,/ 0 / 9 

' - - - - -�-- � 

151722 i" ' "·'::::�> (j@ ----125231 

�I &:; ___ 
�/� e 1516�

- -fl_\� 161m 

- , €: I 1U 2191 

156152 
__ ._ .... 

I e ,;:< ,� _  o  
, � fl -- 161339 

.� I �· / lJ 
,,... ..!/ ,_ 

/ 
.('' ,, ,/ --

161334 :i';_; ..:•/ / -
� f 

,>· <1338 

-- - -
S 

• •  159472 "' 192828 
� ®': 

ee F1g. 7) 
W /l 

"\ 

153839--<II" \ 8330 
2191 

<D Peculiar to Units Equipped 
with Verifying Contacts 0193993 Modification Kit 
(Also see Figure 8) 

FIGURE 1 3. ROCKER BAIL MECHANISM 

Paga 15 



SECTION 573-119-800 

®159987 \ ,-
®125011 �--

\ 
,P,� --

®153817 
//� ---------

\ _)@) �-
---

� _,/ ' � ®159916 

®122149 

®159912 

,1 
®33765 / I 

'@ ,"' : 
" ®159910 / v� 

/ K
,. ')) , 

/ �!!;) 
®119651 ......... .--. 

" / " -®70878 ®�........._ 

®119!�---
®159911 \ � ®2191 

,� " ®90560 ®160674 � " ®86304 -\ ®110743 

®151073 

@160672 

" � 

CD153817 
<ilCD 11 9648 I ®®159� "Q, � 

51 � ®CD1y5 902 \ _@ '\_ ...... - I ®110743 

CD 125011 

/ _,@ 

-®159913 

---1 @' I 
I 
I 
I: --
1 ;..._.(. - �-�-I ,, ' (Ref. Front Plote) -• ;·-'.: 

... ,?', :-(�0;:,! " ,, 
// @ 2191 

'
/, ,{\ -�-<--�: ' 

/ 
\ -"///_,..:.c., �.� I >I 

f?_ / / / 
I \":- ; ,. :: �'<::!' / ,r·"-· - ' 

-· - '"'' -\!}:"\_ , / ',:-�,,,-. 
•" : : --lu,/ �:,=-' ':� : '" •\!! 

@161493 ', ,, " --- �---·:_; 
� 170193 -� L@160666 

CDPeculiar to Units Producing Chadless Tape 
®159363 Modification Kit to Add Manual Backspace 
@160881 Modification Kit to Add Cover Guard 

FIGURE 1 4. MANUAL BACKSPACE MECHANISM 

d' ,, 

') 

) 

) 

,) 

J 
,J 



( 

( 

( 

( 

/ 

( 

( 

\_ 

I 
I 

ISS 2, SECTION 573-119-800 

159�75 

�= �::
37 

224M-o ® 
�.,......--159976 

® 11r49 /_....159978 

152893 (<§ / / 119648 ),..........159977 \ �-
/�-t--Sll �t!/

-�/@i- 3640 

3640 1 � - � ;,'!J / /,FJ -159973 
2034 / /  1./�( 

� // //\... � _;:--_ 
� / / / 

..... 

-
---

/ / / / I 
70��,

<���;:;) i�"' 

/ �/ 
'\ / / / /- 159979 159974 

151442 

/ � r--------� // )'2J 

,_ 151737 

�
�- 3640 

2034 1---1 

1�8� 
I 

�-

155750 
\ 

I 

............. ' 
I 

.............. \\' : � 
-
�-119649 

159976 
\) 

/ " � � 8 �\ \ 2034 151152 �..._ 55063 I 
110743 � 1 

/
�- 193824 

3640 - - �� - I 

EARLY DESIGN � - (11 __ -J I @_ I] 
-

-193821 

159980 
/ �!---- - 1938

-

22�� I 

158760 \ - - (� 

ITo// --224M 

3650 
- - \ 125215 (Ref • 156028 ,__ 3640 

See Fi �g . g) @ ' 
/ 

/ �...,�----- ---@ -- ' 

; 
/ / 

d -.. , I /
/ / 

! C'---��+''1. // //� 

' •::., ---- I il/ / 

\ ·---- /�-J /
/ 

,__ -� / I 
---./ ®-2191 rr

/1
159957 Jl-151631 

I 

,.;.;' 
I / 

/ 

�� I � 

-_, 

f'A\ 

'··, ·-;��l ��.) il / 

0,.,._ ·' . / 
/ 

< __ ,...,..., 

-
. 

'\:!, __ "" 
// 

\) \;1/!of_, � ! V 
\ _@!� e n 
elf(f. \� � II 

1 ·r-f-V �958 

2Q� �'� 

���XY 

•1()790 
'""49 L� � 

/ ""-
2191 "-....-., 

/1 �
/ /' 

159956 

156740, 
'-;;)® Lt" // " 159954 

€1 �-"v/ {) - 159955 

119651/ / 
151632 

2191 
7002 

� ....... 159959 

�'-1'.9 �� ----110743 
151737 

EARLY DESIGN• 

119649 , / -� 
....... ,.., / 

� v/' f> ....... 176647 

J-84575 

'\. 159961 

159962 

I 
� 

FIGURE 15, 1 5 9 3 6 4  MODIFICATIO N KI T TO ADD POWE R DRIVE TO BACKSPACE ME CHANISM 

Page 17 



SECT ION 573-119-800 

152893 --, t?- 155750 
3640 (!"J i)--12 158950 (Make Only 51evel) 

125011 � /• 0 CD156078(Transfer 51evel) 
®194068-�� ��)'�h @194065 (Transfer 8 level) 

152893 --�r � �40 � 156159 (5 level) .. CD0156177 ,. __ 194067 (8 level) _ � :': '(:' ··-<\ 
151630 -®zro $ _$ -.>-::��·,)/ �(;\ -(Ref, 1

_
59472 

---fiiJ@-. , --�,'0 • � ,1 See f1g. 7) / --- 1 ,. :•' n � ' 
2191 

7002 
-._..- '\·.'.:._�' � ! CD Peculiar to 162273 (Transfer 5 level) 

Specification 58865 ''·· _,-' 0 Peculiar to 159379 (Make Only 5 level) 'v @Peculiar to 194066 (Transfer 8 level) 

FIGURE 16. 1 5 9 3 7 9  ( MAKE ONLY 5 LEVEL-'), 1 6 2 2 7 3  ( TRANSFER 5 LEVEL ) a n d  1 9 4 0 6 6  ( TRANSFER 8 LEVEL ) 
MODIFICATION KITS TO PROVIDE CODE READING CONTACTS 

192793 -1 82548 /1 
� _... _... 1 159570 """�/ I [@155750 (3/32" I D) 

110743 a.. I 82548 ""'- �(!) (!) : ./1_0155753 (l/8" ID) 
151073 "-. \ ... l : 161102 "" (!) � (S) I :& 

�@ s 82548 "-. (;]� (!) " I � 
� _.. \ "-. (S) (S) I 

_..._... / C) � 74727 1 ,/-------
/ (!) I _.. ---

82548 ,.. .... IS) (!) 1 _...... ......__ ---�_.. 
®76246�1732 )( .... ���� I_............ ,... ,... ...... &, ---- __..C.:. ��>j, 
CD80755 / \ () (!) � I 

v // � - - ...<'1"'--J' 364�'< 
/�l:J� () 74727 159571 ...... ........ 1�1152 36:; "Ji)): --

/ ""-. � lW!! ""-. 1 82548 ,.. _.. 159575 • 
( (fJP' (!) "" I ........ -

152893 

I 
' ;}.._ �40 

............ 159601 
--159568 

: t/ 161100 159570 _../ 
I 74727 I / ... f 159571 151694 - I 

�,..I @159571 74727 \ �Q � 119649 73611 2191 t : f-151632 � � I 1 60997 ......__ � ----
... o 49084 ""- a � 2191 
"" -74727 ... . 

160185 @159J/I I ��® �-(i'c I ""'/117'C? ----J �11\.l� 160944 -v--cg..._. ,4!1" � .,.,, ___ 
159565 

(j)8075� \ \. 0 Q � � I Lj II /I -� ' 1d ;/ .,;'a;,) "' - - -,- -�---\>-::._� 151737 -��@. <.// ;;t' �� _..._...;;... @ �;:':::-- .. 

151688 "'(I !!) 82548 l;j 3640 L.: - ..., ----- 2481 I 
-- - -·-

\ \ ��ll �� \ � 161102 
125011 

160998
-

-- ;..�- 1 -y- 15958�0�"> (Ref. 162862 

/) � 82548 . >K" . - - l �J. See Fig 7 )  
@0/ \\;) 159578 YD - - - J � 

----- 7002 
• 

�I I -- 161100 156572 --- """ 2191 

41732 
159579 119649 151632 

3640 

Specification 5886S 

FIGURE 17. 1 5 9 3 8 1,1 6 2 2 7 1  AND 1 9 4 1 6 7  MOD)FICATION 
AUXI LIARY TIMING CONTACTS 

155750 

I � --........::.t) 

CDPeculiar to 159381 (100 WPM) 
0 Peculiar to 162271 w/162306 Cable 
@Peculiar to 162271 and 194167 (200 WPM) 

KITS TO PROVIDE 

156976 (Mates w/159820)  / 

FIGURE 18. 1 5 8 9 4 6  RE PERFORATOR TRANSMITTER UNIT CABLE ASSEMBLY 

P age 18 

<f) 

) 

''') 

) 

�> 

) 

·-� 



( 
( 

( 

( 

(. '· 

( 

( 

ISS 2, SECTION 573-119-800 

86079 
162804 \ 

'\ --�'-. 
<��119649 

36\ 7 7002 � .;;�I 2191 �--�" / I -- \ - - r _ _ l ' \f1l -® .. "">&_ 151632 162761 � - �-�.,. 
� 86079 ----..._ <i)"%\ -�®-@)@ l \ 

@) 
g\$ I I '\/ 2034 2191 

\ 
162803 

I 
J59565 I 

119649 82463 ' I 

162784 
3599 I 

I 

162786 I 3640 I : () � 
3640 

\ 
\ �01 I 3599 

162774 >... I I 

7603 ;JF'
_

1 16278�-@® 1 . ; __ J �. -@®�2191 

� : 1 - :  "- J-- _ -n-- • � �3598 

4703
�· : �' 

� v ,..-{l � :��--- ® ® 163255 

162785 
119652 

-----
' • - - : . --� - ' -ll O! :-"' :--1 _ _.( l'40 

158772 3640 .\ " �: :_ - 0 \ �': L-�b � - - @1� 3599 

\ \ _ -�-4. �-- -- �-------�:���o -:_::::_:-:: �r� , ,<fAJ �--3640 

153
9
17 

��--� \ ;-�-- __ J !i_: 1ie J () : 162776 125o11 

�-1 

' ""- ---- ' - "" 

4703---
62790_---- - -- -:- & --,- 0 --- ' (l -- --

---- - I 
' 

' CU ' 
----

119651-
--

62760 I I \ I I _() : �---S 163255 

: 162788 
' ' ' · ---- --- � 

\ 

� � J 
I 1 I 

. --- Cl 

- --
I , I 

----- -

--

I I 

119652 --®---

� , : , I 
84226 I I I 

11 9 

45104 � jj \ ' I I 
1627 

649 

� \ 162775 

' ' 
92 

I I 
I I 1 
I I I 

162778 
162802 -& -- -� - _j : 

16281111 

-- - --- -- ' ' 
' 

0 
' ' 

' '"' 
' ' 

�-""-' 
' __ , 

!63114 -- 0'� 
@""@@----------:--

\ 
/ I \ ' 

_______ _, 

I 

---- ---- I 

j 152893 3640 
' 

--- -----
' 

\ 
125011 

C---------

' 

3640 

162795 
162794 

162793 

: 

78533 

CD 162796� I \ I : 
8330 

162798 (j)1
63351 1 /--, � - J 

2191 I [ .--"@: l1l .- - � 
_:.-� 

-
..,... -v :: 

\ _ __ -- • -_ ,_ -«� , ,- • \_ J" I 

162799 _ � 0o-�:6fr�� (__._,;r 
- """ 

"�I I @""@ __ , 
V 162797 I \ 
119652 

151637 
110743 

CD Peculiar to 162379 (4 Second Time Delay at 100 WPM) 
®Peculiar to 163347 (16 Second Time Delay at 100 WPM) 

FIGURE 19 1 6 2 3 7 9  AND 1 6 3 3 4 7  MODIFICATION KITS TO 
NON-INTERFERING LETTERS TAPE FEED OUT 

ADD AUTO MATIC 

Page 19 



SECT ION 573-119-800 

170907 

3640 
125\11 ; � � 

� ®� -f.£- no410YY,621 
""-

� - - 2191 173619 

152893 
- -1-- ; 

�- _ 
_ 

1 _ ---� 
--� : ---

2191 
'11> 

� ----125215 
��@ 0 ---- -- -- - I I 

\ , 

U <>-

I I 

-

8-3640 
-

I I 

---

®-1250 11 -- -� 

I I 

@ • 

..,.A- ------151442 
• 159977 

: : / ';"@ " 
I I 

I 

7002 I ) 
� � ..,.---119649 : 1

11/162773 
151632 

: 

-�� 

I 

151 

r' -. ® 
"----

I � 2191 
/722 

1 ._=125011 156558 : I \ 

I n 
3640 

82463 I ' 

156558 ..-- i 3640 � --152893 3599 \ �- -- � .@)� 

I 
•-! <:�I 162784 3640 \ 

: � 3640 35 

119649 "' � ...., 
\ " - , , I / 99 

-0 I /"0& 760 
,..,� 62774 <" @J) � '-c- J ' ,@II> 2191 

151152 
3" 

' : " ---
-· 

/, ___.---:3598 
- ' 

4703 - _,_ 
ce --� �0 J -�-@®-3599 

119652 --_1<1\�--- - \ 
w f.:\"' c::£) 

7� 

0 • 
--

_
__ , " 

'--. �--- - -- ----I 
162780 : ...{) ;:::::::..;-

- I ""' 15381 

151688 --- �- -w-� / ©-- --�-"', C 
: 125011 364o 

7 

,lo \ 16 
162761 

110 '1 
�() ---� - 163255 

162785 
2760 

(! • '1 I 
I: I II - ---� 

45104 jj 

- � I I 
' c--- --- • '-

' ,f �- ---0 
,63,�

�
� - - i : ,____

__ I �649 

-- � 

0� I I 
162792 

• \ 78533---' ""' : : 

-

I 
162 

162800 I ' ______ , 
) 

� 162778 

775 
162802 

j L----- j ' 

� 

�
--<D 

� 

: 
""�®---

224Ml 1 � \ 

&- ______ J I \ �125011 

I 9()1,\ J 

15289J 3640 

EARLYDESIG 
84226 -- 162788 

--�:.:..':"'N" 

162794 
162793 162791 

162795 I I I 
173691 I 162797 I -, �--© 

3640 

1251011 I �--. .::�'=-®_:·:--e :-- . 

" 
------ - ----

�-
(!(,\\ 

_ , -(() : : • 
_ _ __

>
· 

�-o!i> -i--0_<)- � � 
-- -'-"· . 

16i I ,J �L 
Spe T 

119652 798 

Cl !Cation 50,0435 

FI GURE 2 0. 16 2 3 8 0  (BLANK), 17 3 4 4 3  (LETTERS) AND 1 7 6 6 2 8  (LETTERS) 
REMOTE C ONTROL NON-INTERFERING TAPE FEED OUT 

Page 20 

CDPeculiar to 176628 .) 
MODIFI C ATION KITS TO ADD .J 



f 
( 

( 

( 

( 

( 
( 

ISS 2, SECTION573-119-800 

119655 156132 162750 

I 
162752 �- 16271 56 

3640 --� @ \ 
\-@)@1) \ ® < � � .... I \ 119649 1 (R f 2539) :' \, � � ; I 162741------i\} 101796 

2191- e ·� : ·�',: 

151685 

162747 

·-··· 

'
, ''V,'; 

63326 

2 -
rr .. , . - -

1 
-

15163 

-�,�.. ._.._') \ j \ ((J;; .. · (Ref. 156257 
'··· I F" 7) 

6" Dio) 

1
6
2757

� Soo ''• 

(Appcoo?/1 � (Ref. 73175) 

�o ?/16'' 
Dio) 

Early Design Parts 

153839 
2191 '-.. �� 2539 73175 / : 

i �'-
- - - 1 

� \\,· � 
-8330 @ �' ./-·,·:,-

I 

0 - ··. · 
v ' 

I 

' ,/ \ --- -

' �- -

I 

162 

· · · · -
ch 

' 

(Ref • 176490 
: 

Ql 

Soof(,.?) """ : � 

I 
""� � 

193639 

151629 

CD 151642 

I 
i CD2191---� 

151659 

2191 \ 
(Ref. 154397 

194180 � f 
See Fig 

• 

1) 
or 170201 \ � 

---- � /1 /"'" . .,:- ..... 
/ '<, «o· 

~ 
I . ---= \ \<'""�-,, I 

\ p<_.', I 1\ )).. - / ' 

. ,.�II 
\ ��/ I 

\ ./' '-
I 

........ ___ _ 

r�,63 

--- -

162742 

162748 \ I 
CD173601 

151658 _, ; 2191'-u : �-----(Ref. 150000 
See Figs. 1 and 2) 

176286 

®162754 
153839 7002 I 

--� \ 

: Cl -
I - i 

-L..-
- ' 

--
-

I 2191 I 
___ 

\J 
@., \ '..S- -/15162 � --- -

�
-

� > ®3640 
�®ll'J. _G - - -�- �--� I 

-
- -

- --- --
I o,."'<�> ®162753 I I 

��32-1 
162� 

® 125011 ®153799 

I 119656 
151694-- 160842 I 

194179 I \ "''"' <Qj:)"-© \D I 194181 
®-179573 

194164 
110743 .-ck-�----- 35" 

-@ 0� ---156740 \ 2191 
-� 8330 163327 I � �rm ' () -- y 

c- . � -() -@� -15163 1 

I \ 
156136 2191 

<DNot Part of 162379 and 163347 
®Nat Part of 162380 

FIGURE 21. 162 3 79,1 6 3 3 4 7  ( AUTOMA TIC LETTERS) AND 1 6 2 3 8 0,1 7 3 4 4 3  AND 17 6 6 2 8  ( REMO TE CONTROL 
LETTERS) MOD IFICA TION. KI TS TO ADD NON-INTERFERING TAPE FEED OUT 

Page 21 



SECTION 573-119-800 

(Ref • 156028 or 170216 
See Fig. 9) \ 0119649 , � I 0164886 

� 0]64883 
---0164884 

_.,._, 0151629 � � r
:>� (Ref.162757 \n c_;..-- See Fig. 21) 

(!).____ --
02191 <- - ,> � 

·-- {) -----<® o-o> 1 ---.___0.153839 

0125011 �� -�� I . \ !..,�-� 
®--

- �@ ( � \ 0152893 \ .,. "" 88_ 

.152400 or 158947 

�� 08330 � (Ref • 150687 or 170233 
� 
I o, I 64 • 

(Rof, 

® 3640 
<D 119648 

Soo Fig • 4) 
<D162768 I 

I 
<D 7655 (Ref.1

_
56028 or170216 \ )1/ --·t}·;" 

/'0.' 

See Fig. 2 1) 0172639 

SeeF1g.9) '- � �- _ . --
1627�65 l-(1 -

, <D162766 • • ... 

' 1 � - ·: ! "��-�·.. \�--�--=-- \ 

��uu� _ : ,; 

' - . . . 

··� '' ·' ' 
'· •• ..::,- • • • ' . 

<D162770 

,,_--.' 

2034 ; 101 >;� · _._ ' . , . . · .. '' · • . 
...:l)';.·•c· 

"-·· ,.> 
110743------ '@--;:�l '" """ � -.-.> ,•' ' -- •:it::.-;.;>--·.: · �12 0>'\�"' 

<l?o : .,<D11o743---o© --------; ____ 1 -.r/'!l e 
""' 

I '_, '-' _.-<17" . , , _:, '' ; , _. • :� f 156536 and 110743 

' 152 ·' , - 1 •' 
' (Ro ' 

151152 <Di5l ,:,_< . -· 
76422 : 0 Soo F;g, 4) 

(Rof • 179573 ,.- ,- •• .'> 
(Rof • 162763 

' '\ 

Soo Fig. 12) � _.. ·' 
Sooflg. 12) 

162764 (Rof. 16e?78 

�'-..._ 159428 �-159429 
f 

'··--· ' • 
•51880

'-., 
151629 / s •• F;g, 19) 

',,. / @" ' II 07 43 ',@ 
20J4 \ / (Rof. 162775 

\ � I 3614 rl --:> " S Fig 19) 

<D 162772 

<. " "" " 16488B "' ' ' ' � '\ 1>' " ' 

- --, (])119648 

\��. �-, ,§J,I <it�' �I l173609 
119649 

EARLY DESIGN 

Specification 50, 175S 

. 
. 

'- -;;;,.' 8:330 . 

/ . �- --Q� �'--J I �-----153839 119652 

�/ 
119648/

0 \ "' 173607 
194197 

153839 113039 173618 

2191 

\ 2191 I 173604 I 
2191

� � \ G1 ;· � - 119653 0 -� 76�5 // 

8330 @"-._ • 0 '  -�� � � -�/ 
-

-173616 � � ' / 
2191- - :s, - .... @'0) / · -

/ 
I c 

� 

3598 173602 1 
55669 

(])162762 Slide St orage As sembly 
(Not Used on 162380) 

®Pe culiar to 162380 

FI G URE 2 2, 1 6 2 3 7 9,1 6 3 3 4 7  ( AU TOMATIC),1 6 2 3 8 0  (BLANK),1 7 3 4 4 3  AND 1 7 6 6 2 8  ( REMOTE CONTROL 
LE T TERS) MODIFICATION KITS TO AD D NON-INTERFEI'tiNG TAPE FEED OUT 

Page 22 

�) 
") 

/)) 

) 

.)· '';\< 

,) 
�) 



f 

{ ' 

( 

( 

( 

( 

( 

ISS 2, SECTION 573-119-800 

1517J£ 
'-===110743 ' -8 

' 

48 

119648 : 

: 0 ---1196 
153839 \ 

T 

�I�:: ' ' --
.,. , 

. 

. - --: : .,. , / 
; : ' - ----197971 

144872 
�--- � L _ _ 1 

U
' :: ' 

2191 � 153577 ® 833o--. 1 

156515 ,--I /-" 

155556 159059 -w -fil � 1 •-<.:r_,7 

I / I c _," 

��::�:>--;;._"'---151629 
151630 119652 _,/ \ 2191 /------

• I ,/ 
8-_,L� 

159058 
----� 

I 
' 
' 
I ' 
I 
I ' 
I --
I 197972 
: 

150991 
' 
I 
I 

< w:t:�::: __ fl-15�� "'/"' ® _:.----197973 

� �--- � 3598-11!1§__ : - --
� -/ Q)119651 � ----

2191 / � 
r------ I .. ,/ CD159050 : - o : --CD159049 

// , �156019 i � - ----, 161652-
/' / � : ' : ( (fl u @ : i CD2191 : 

1 (1 I ' I 

I 4 --- - ----- i CD151739 l I l)V � � -- 1 I 

153577 
Vj 

-@@ 
I 

119653 

tL 
2191 3598 

-----'8 I 
• i I I I 

--
. CD159057 i 

I 1 I f 1 

/ 
I I 

i CD119651 CD156019 i _9)119650 /-� :.. : CD 156019 

/./"" : � 
/_,./CD 19

CD3598 i r-/Q <"'_/ 12 \\ : :6 

I �,�� CD159046-il::::�-
-
--
:�-

� 
j j \ -"' 

/' :l}' -- I I ""' / / IT-- -----� CD156019 CD159050 CD150923 CD119653// CD159041 // - ----_t;) i-
// / / 

/"�---@(@. : 

<'�/--// CD119653�150923F --� 

CD 159072 Toggle Assembly 

FIGURE 23. VERIFIER CONTACT MECHANISM TO VERIFY SIX CHARACTERS AFTER PERFO RATION 

Page 23 



SECTION 573-119-800 

Page 24 

CD 1163 
CD 159040 

\ \ CD 119649 
� 

9 CD110743 

<D I 59039 � A 
. �& 

.___.---� � 
(j) l 55781 " 

• "!'� (j) 15907 4 �------------ � (j) 125011 (j) II 07 43 )/ -- -- ----- ----«-
____ t_ I / 

A 

' �---- -- .J.I ---@ 8 .., ___ (j) 151073 

llO' 
151637 -- : 

--- -------

" 

I -----, 
(j)119649 

110743 -: g: 
l 

------ ' --
R:'{.. (j) 161497 

125011 I ._ 
-::::v....-

l___ 
� 4897 

--------- <D30 

161496 

--- - -, 
I 
I 
I 
I 

I 
I 
I /2� � I � l 

161495 

" � 
(Ref • 159058 

_;_....�) �:\ -w'-----See Fig. 23) � 

159070// I � . 
,/ \ .,) k 

159272 
159272 

< ... __ 

,/;�;�:_;:;:•' \��� !�'-') 
(Ref. 159057 
See Fig. 23) 

CD159061� � CD125011 

--

·------ --� · - - - -j li '19 <DI51737 I (j) 110743 

I � 125011 -
-

� 

110743 � ___ , /---152893 

'/ ·� \ 
(Ref. 161652 
See Fig. 23) 

.":) 304794 Tape Guide As sembly 

FIGURE 2 4. VERIFIER CONT ACT MECHANISM T O  VERIFY SIX CHARACTERS AFTER 
PERFORAT I ON (continued) 

" ) 
��,_ .. · -, 

) 

') 

.) .. .(; , 

w) 
,) 



( 

( 

( 

( 

( 

( 

( 

219 1  
7ooz 

\ t'h /�)� \ � 151631 

I 
121244 

CD 159078 

ISS 2, SECTION 573-119-800 

---- /
155783 t:::j---155782 

: ----�:;J 125011 

IE �, i 
o-� / 

: 
-

110743 

----- Q- 110743 --@@/ 

L_� 
-- --- / 151631 

151637 

I , -: - I '¥1-

159345 
___ -o c:e 

/ . 
-@@ /

124334 

(Ref. 161652/ / \� 
• 

2191 
See Fig 23) 

7002 

CD159075 Contact Assembly 

FIGURE 25. VERIFIER CO NTAC T BLOCK MECHANISM 

Page 25 



SECTION 573-119-800 

,--

I 

�-� 
151632 " 2191�! 

1�mlfg 

FIGURE 26. 

Page 26 

156473 

151632 
21')1 � 

�w @ 156236 -� .... I 
I 
I 

-..J 

/
o/

�

/ 5
62�5U 

162341 � 
91139 

-i®/ 
I U � �����

9 r \ 

/ / l19649 

L_____ 

� 
Eorf . - - - - - - 17;;::, "' , 

y D�,, Shor, 

'J.0@ ·�, 

See Fig. 1 f. Mechanism_ 1 C 
��� 

or lntermediot Ycle e ond Latest Design. 
156473 

� 
162340 

Eorfy Design Short 
See Fig. 3 for L Mechanism _ 2 

SL , 
otest Design nort Co, 

Eorfy D . es'gn Short 
See Fig. 2 f. Mechanism 

_ 
2 or Latest Design CYcle 

I 

I 

I 
I 

I 
151632� 

I 
' 2191""- -� 156236 

1 '--._@ / 
162340 : 

� / I 

\Jk!) CD---: 
r-
1 

I 
I 

- -1 

EARLY DESIGN SHAFT MECHANISM FOR 5 LEVEL UNITS 

,,,, 

) 

') 

) 

) 

,) 

.. ,) 



( 

( 

( 

( 

( 

( 

( 

ISS 2, SECTION 573-119-800 

119648, 
(REF. 156061 

-SEE FIG. 9
)�;-,i 159988 

i��;, / 125011 -'�.....,__ )]j I :\ 1 . '1o --c: ,C,_!r- 1/ 110743 
/�� '·' � � 1\_f- (-- - - -���-151152 ,-.,_.,., 

I " /#'IJ, 

I " ;>"' �'l •• : � I 

I 159989 
0.r/ <,II 

(REF. 15605 
'� \, 

I_ 2 / 
SEE FIG· 9) - r-

\ __ --::"."r--1"'-... ,_,"'�71 /.._ "-i/f_ J' It\ , I 

(Ref. 156040 or 170217 
See Fia. 9) 

( ...., " -. 1 
I .._ . 

... _. ... 'T', 

_..Y ....-

CD159990 Tape Guide N o  Longe r Avail able 
{For Mainte nance, O rder 194992 Mod. Kit 

Shown on Figure 11) 
F IGURE 27. E ARLY DE SIG N TAPE GUI DE Forlnterme diate Desig n See F igure9 

161237----

"'' s 

� B � �·'· 1516581 

CD32041B 

�li 
e 

' 
/ 

0320410 

----®161238 

-:----0155752 

161240 

� 121243 

-----161305 

CD Part of 161237 
0 Part of 161305 

F IGURE 2 8 .  KE YBO ARD REPERF ORATOR U NIT CABLE A S S EMBLY 

Page 27 



SECTION 573-119-800 

90951 

I -------
��-1--- I 

/ : : ''" 74451 

172632 : : . / 
! ©J�· . l{Q)CJ �\ .. 
L- - 1 . ' 

. 
I 

125015 

/ 
CD174450 

I 
151442"' 

.@- ®- - �� �( 7002 
2191 . I_ f"$/ 

�@@ � \ 
151630 

(Ref. 164386 10, / See Fig. 6) 
\."'2-� ..... 
:1 1 I "' 

I l l I �' II, I _ ��. ', l-l-- _'1........_- ·..� 
- - I I, I If ...,. I..! 

I II ,_ l� l 

®174445 

2191 

I _ _, 153538 L- - - r;::-, .J 
\ � �---- 7002 ' �/ 1647 4Q � 

1 

I \\\ 2191 

�a�, /. 
()1 '�� 

I 
151722 

@151721 

\® 153267 
' 

.... 
r: 

� .... ,, 
2191 ,..---.c, 

\ E) � 

___.--.-
"'� I 

_ /- < - ®82548 , , � -� ___-- ®8o334 

, • ' 2J 9l 
0. ' 

" ®80334 ' ' ' " 0. ' ! 

- � 1 ' v • � 
____-

-
· 0 ' ' " ' 0 ' 

-� - ' , 
0 '0 \ ' , I O "' 

- - ; <, �· ' , 
0 (<ij ', . 

�- --.... ®84892 ____ . ��0 ,�� ®8489

.

' 2 , , , � m·· , � ""' 248� \ . 
3598 

174447 

0 f<>1. ',, ' / (0 ;o., _ ' 

'0 ' '
'' ®!74444- i_V�(). ' 

'-
/ lc!! 0. ' ' ' ' ' ®82547 0 - ' 

®80334 LJ� '0 
· . . . _ 

_ _ � "'"""" ti' ,,, , ,,, ( l11" I \ 
\ \ 

@ 82548 
• 

� - tU 
152438 ------ '\ \ (Ref, , 4) , \ See F1g, 

'., 
\' ';?y I _ �;)-------- (Ref. 119648 43 ;,.� f-

See Fig. 4) 

164� 
_ 0 rL 1 �- �--:) 

� 
\ 7655 

Specification 50041 S 

CD Pecul ior to 176420 to provide contact transfer just 
before the selector latches in the stop position. 

0Peculior to 176421 to provide contact transfer after 
the #5 pulse has been locked in the selecior. 

®174442 C ontact Assembly 

F 1 G U R E 2 9. 1 7 4 4 3 9 (LESS CAM) , 1 7 6 4 2 0 I. N D 1 7 6 4 2 1 (WITH C AMS) M 0 D IF I CAT I 0 N KITS T 0 ADD 
T IM ING C O NTA C T  M E CHANISM TO 5 LEVEL SINGLE CYCLE UNITS 

Page 28 

,,, 

'") 

'') 

) 

) 

.,) 

J. . 



( 

( 

( 

( 

( 

( 

( 

151152 

194862� 

1 04807 -------® 
3640 -)i% w-151632 

�2191 
/ 

-t# 
/ 

/ 

�-7002 
�-158215 

164272 Modification Kit to ?rovide Chad 
disposal for the Auxiliary Reperforator 

) 

�163674 
®_090560 

/ 

3598 
I 7002 

I 151630 

®'@-'-®--� 2191 

� 110743� �125011 

� 152893 179252 Modification Kit to provide Chad 
dispose I for a Self-Contained Unit 

ISS 2, SECTION 573-119-800 

170306 Modification Kit to provide Chad 
disposal for the Keyboard Reperforator 

/ 110743 �125011 """ ;& @ 
152893 -rd Self-Contained Miniaturized 

Unit Application 

CD The 179256 Chad Chute is also used 
for the L/H RT Set. 

0The 90560 Flat Washer mounts between the 
Chad Chute and the Punch Block 
when the Punch Block face is offset. 
When the Punch Block face is flat the 90560 
Flat Washer mounts between the chad chute & the 1 04807 or the 125011 F lot Washer. 

FIGURE 30. CHAD CHU TES 

Page 29 



SECTION 573-119-800 

Part 
Number 

190M 
224M 
254M 
271M 
1036 
1163 
2034 

2191 

2438 
2481 
2539 
2669 
3598 

3599 

3606 
3640 

3650 
4703 
4812 
5363 
5740 
7002 

7603 
7655 
8330 

33765 
41382 
41543 
41732 
42823 
45024 
45104 
45963 
49084 
55063 
55669 
70878 
71073 
71437 
72522 
73175 
73611 
74283 
74722 
74727 
76081 
76099 
76246 
76422 
78533 
79012 
80334 
80755 
81778 
82463 
82547 
82548 
84226 

Page 30 

Description and 
Page Number 

Coil, Magnet 20 
Coil, Magnet 17, 20 
Coil, Magnet 8 
Coil, Magnet 8 
Nut, 6-40 Hex 11 
Screw, 4-40 x 3/16 Fil 24 
Washer, Flat 6, 7, 9, 17, 19, 
22 
Washer, Lock 3 to 12, 14 to 23, 
25 to 29 
Washer, Fl!lt 8 
Washer, FICJt 18, 27, 28 
Nut, 3/8-32 Hex 21 
Washer, Lock 6, 7, 15 
Nut, 6-40 Hex 3, 4, 5, 6, 7, 
9, 10, 11, 12, 14, 15, 17, 19, 
20' 22, 23, 28,29 
Nut, 4-40 Hex 6, 7, 8, 9, 12, 
17, 19, 20, 21 
Nut, 6-40 Hex 5, 12 
Washer, Lack 3, 4, 5, 9, 17, 
18, 19, 20, 21' 22, 29 
Washer, Flat 17 
Spring 19, 20 
Wick, Felt 22 
Spring, Compression 11 
Screw, 2-56 x 1/4 Fil 12 
Washer, Flat 5, 6, 7, 9, 10, 
11, 12, 14, 15, 17, 18, 19, 20, 

21 ' 25' 28' 29 
Spring 19, 20 
Spring 22, 28 
Washer, Flat 6, 7, 9, 14, 15, 
16' 17' 19' 21 ' 22' 23' 27 
Washer, Flat 16 
Spring 6, 7, 11 
Bearing, Ball 5 
Plate, Clamp 18 
Washer, Flat 3, 4, 5 
Spring 15 
Spring 19, 20 
Spring 21 
Spring 18 
Spring 13, 16, 17 
Spring 22 
Spring 16, 17 
Washer, Flat 12 
Washer, Flat 14 
Wick, Felt 11 
Washer, Lock 21 
Wick, Felt 18 
Washer, Spring 6, 7 
Washer, Flat 7 
Terminal, Contact 18 
Washer, Flat 8, 9 
Washer, Flat 8 
Bushing, Insulating 18 
Spring 22 
Spring 6, 19, 20 
Insulator 8 
Terminal, Cor. tact 28 
Bushing, Insulating 18 
Screw, 4-40 x 3/16 Fil 8 
Spring 19, 20 
Insulator, .094" Thk 28 
Insulator, ,062" Thk 18, 28 
Spring 19, 20 

Part 
Number 

84575 
84592 
84892 
86079 
86304 
86873 
87401 
90361 
90517 
90560 
90573 
90789 
90790 
90791 
90951 
91120 
91139 
93108 
93118 
933)6 
96717 

101386 
101796 
103078 
104807 
104824 
110434 
110743 

111410 
111777 
112352 
112626 
113039 
115941 
119647 
119648 

119649 

119650 
119651 

119652 

119653 
119654 
119655 
119656 
121242 
121243 
121244 
122149 
122292 
124177 
124334 
125011 

125015 
125215 
125231 
125241 
128357 
135716 
139752 
144872 

i-..JUMERICAL INDEX 

Description and 
Page Number 

Spring 9, 17 
Shim, .004" Thk 22 
Stiffener 28 
Washer, Felt 19, 26 
Spring 16 
Spring 21 
Spring 9 
Washer, Felt 14 
Spring 7 
Washer, Flat 16, 29 
Spring 15 
Washer, Flat 10 
Washer, Flat 17 
Washer, Lock 11 
Washer, Lock 28 
Spring 11 
Roller 26 
Washer, Lock 5 
Washer, Lock 12 
Washer, Flat 9, II 

Screw, 4-40 Shoulder 6, 7 
Spring 7 
Washer, Felt 21 
P\ate 28 
Washer, Flat 29 
Spring 8 
Screw, 4-40 x 3/16 Fil 6, 7 
Washer, Lock 3 to 19, 21 to 25, 
27' 29 
Washer, Flat 9 
Connector, 4 Pt Receptac I e 18 
Washer, Flat 12 
Nut, 10-32 Hex 6, 7 
Post, Spring 22 
Washer, Flat 5 
Ring, Retaining II 

Ring, Retaining 6, 7, II, 13, 
15, 16, 17, 22, 23, 27, 28 
Ring, Reiaining II, 17, 18, 19, 
20' 21 ' 22' 24' 26 
Ring, Retaining 10, 14, 23 
Ring, Retaining 9, 16, 17, 19, 
23 
Ring, Retaining 6, 7, 9, 10, II, 

14, 19, 20, 22, 23 
Ring, Retaining 22, 23 
Ring, Retaining 4, 5 
Ring, Retaining 21 
Ring, Retaining 21 

Clamp, 1/8 ID Cable 10 
Clamp, 3/16 ID Cable 27 
Clamp, 1/4 ID Cable 25 
Screw, 4 -40 S pI 16 
Bushing, Insulating 28 
Washer, Lock 6, 7, 11, 15 
Screw, 6-40 x 1-23/32 Hex 25 
Washer, Flat 6, 7, 9, 10, 12, 
13, 15, 16, 18, 19, 20, 21, 22, 
24' 25' 27' 29 
Washer, Flat 8, 11, 14, 28 
Screw, 4-40 x 3/16 Hex 17, 20 
Nut, 10-32 Hex 15 
Spring 8 
Ring, Retaining 14 
Spring 9 
Screw, 4-40 x 11/64 Fil 9 
Pin, Unlock Lever 23 

Part 
Number 

150000 
150001 
150013 
150014 
150026 
150027 
150029 
150034 
150040 
150043 
150044 
150048 
150089 
150241 
150355 
150356 
150687 
150830 
150841 
150923 
150978 
150991 
151073 

151103 
151152 

151222 
151246 
151336 
151346 
151362 
151416 
151442 

151603 
151629 

151630 

151631 

151632 

151637 

151640 
151642 
151657 

151658 

151659 
151685 
151686 
151688 
151690 
151693 
151694 
151701 
151714 
151715 
151721 
151722 

151728 
151732 

Descr:ption and 
Page Number 

Drum, Clutch 3, 4, 21 
Drum, Clutch 3, 4, 5 
Disk, Adiusting 3, 5 
Disk, Adiusting 4, 5 
Lever, S�oe Release 3 
Lever, Shoe Release 4, � 

Wick, Felt 3, 4, 5 
Disk, 2 Stop Clutch Cam 4, 5 
Screw, 6-40 x 5/8 Fil 3, 4 
Shoe, Secondary Clutch 3, 4, 5 
Shoe, Primary Clutch 3, 4, 5 
SprL1g 6, 9 
Screw, 4-40 x 1/2 Fil 8 
Spring 3, 4, 5, 7, 9 
Lever, Latch 9 
Lever, Trip 9 
Stud 6, 7, 22 
Bushing, Shoulder 4, 5 
Bearing 4, 5 
Washer, Felt 14, 23 
Screw, 6-40 x 1-1/8 Fil 8 
Washer, Felt 23 
Screw, 4-40 x 5/32 Fil 8, 10, 
13, 14, 16, 18, 24 
Spring 6 
Screw, 4-40 x 3/16 Hex 9, 10, 
13, 18,20,22,27 ,29 
Washer, Felt 14 
Washer, Flat 3, 4, 5 
Oiler 6, 7 
Screw, 6-40 x 3/8 Fil 5 
Wick, Felt 15 
Nut, 6-40 Hex II, 14 
Screw, 6-40 x 1/2 Hex 3, 4, 5, 
6, 10, 17, 20, 28 
Spacer 8 
Nut, 6-40 Lug 9, 14, 15, 21, 
22, 23 
Screw, 6-40 x 1/4 Hex 4, 5, 6, 
7, 9, 1 I , 18, 23, 28, 29 
Screw, 6-40 x 5/16 Hex 5, 8, 9, 
15' 16' 17' 21 ' 25 
Screw, 6-40 x 3/8 Hex 3, 4, 5, 
10, 15, 17 to 21,26,29 
Screw, 4-40 xl/4Fil 3, 12, 19, 
24, 25 
Lever, Shoe Release 3, 5 
Screw, 6-40 x 3/4 Fil 21 
Screw, 6-40 x 1/4 Fil 4, 6, 7, 
9 
Screw, 6-40 x 5/16 Fil 3, 4, 5, 
21' 27 
Screw, 6-40 x 1/2 Fil 21 
Screw, 4-40 x 5/16 Fil 21 
Screw, 4-40 x 3/8 Fil 8 
Screw, 4-40 x 5/8 Fil 8, 18, 20 
Screw, 10-32 x 5/16 Fil 3, 4, 5 
Screw, 6-40 x 9/16 Fil 3, 4, 5 
Screw, 6-40 x 11/32 Fil 18, 21 
Spring, Torsion 6 
Spring 6, 7 
Spring 8 
Screw, 6-40 x 3/4 Hex 17, 28 
Screw, 6-40 x 3/16 Hex 10, II, 

15, 20' 28 
Spring 3, 5 
Screw, 4-40 x 11/32 Fil 23, 25 

) 

') 

') 

) 

) J' 

,) 

,,) 



f 

(' 

( 

( 

( 

( 

( 

Port 
Number 

151736 
151737 

151739 
151880 
152400 

152401 
152402 
152403 
152404 
152406 
152407 
152409 
152410 
152411 
152412 
152415 
152420 
152421 
152423 

152425 
152426 
152427 
152429 
152432 
152436 
152438 
152441 
152445 
152457 
152458 
152634 
152891 
152893 

153184 
153239 
153267 
153489 
153537 
153538 

153577 
153799 
153817 

153819 
153839 

154242 
154335 
154349 
154396 
154397 
154398 
154620 
154621 
154622 
154694 
155090 
155096 
155556 
155724 

155725 

Spring 4, 5 

Description and 
Page Number 

Screw, 4-40 x 11/64 Hex 3, 4, 
5, 14, 17, 18, 24 
Screw, Identification 23 
Nut, 4-40 Hex 10, 22 
Plate, Selector Mounting 6, 8, 
9' 10, 22 
Guide 6, 7 
Guide, Selector Lever 6, 7 
Bracket, Guide 6 
Brocket, Spring 6 
Brocket, Spring 6 
Lever, Spacing Lock 6 
Lever, Selecting 6 
Bail, Reset 6 
Lever, Push 6 
Link 6, 7 
Stud, Adjusting 3, 5, 8 
Lamination, Magnet 8 
Brocket, Shield Mounting 8 
Bracket, Armature Stop Mounting 
8 
Post, Spring 8 
Nut, 6-40 Self-Locking 8 
Latch w/Hub 6, 7 
Rack, Sector 6, 7 
Arm, Stop 6 
Knob, Range Scale 6 
Boil, Stop Arm 6, 28 
Washer, Flat 6, 7 
Spring, Compression 6, 7 
Wick, Felt 10 
Shield, Terminal 8 
Washer, Flat 14 
Spring 6 
Screw, 4-40 x 1/4 Hex 3, 4, 
5, 6, 7, 9, 11, 12, 13, 14, 15, 
17, 18, 19, 20, 22, 24, 29 
Post 8 
Roller 15 
Washer, Felt 13, 28 
Detent 6, 7 
Screw, 6-40 x 9/32 Hex 10 
Screw, 6-40 x 7/16 Hex 5, 12, 
28 
Washer, Felt 23 
Screw, 4-40 x 21/64 Hex 21 
Screw, 4-40 x 3/8 Hex 16, 19, 
20 
Washer, Lock 27 
Screw, 6-40 x 5/8 Hex 9, 14, 
15, 21' 22, 23 
Screw, 6-40 x 5/16 Hex 15 
Screw, 6-40 x 9/32 Fil 5 
Spring 6 
Com w/Pin 3 
Shaft w/Bearing 3, 5, 21 
Bearing, Needle 3, 4, 5 
Wick 1 Leather 6 
Retainer, Wick 6 
Lubricator 6 
Disk, Clutch Cam 3, 5 
Lubricator Assembly 6 
Plate, Range Finder Mounting 6 
Link 23 
Strip, Insulating 25 

Plate 25 

NUMERICAL INDEX (Continued) 

Part 
Number 

155750 

155752 

155753 

155781 
155782 
155783 
155995 
156008 
156009 
156012 
156013 
156015 
156016 
156017 
156019 
156020 
156024 
156028 
156036 
156040 
156042 
156043 
156044 
156045 
156046 
156047 
156050 
156051 
156052 
156054 
156055 
156058 
156060 
156061 
156062 
156067 
156069 
156070 
156077 
156078 
156089 
156090 
156093 
156094 
156095 
156099 
156103 
156104 
156132 
156136 
156137 
156152 
156159 
156162 
156163 
156165 
156168 
156169 
156172 
156173 
156177 
156183 
156184 
156235 

Description and 
Page Number 

Sleeve, 3/32 ID x 1/2" Lg 
Insulating 8, 17, 18 
Sleeve, 5/64 ID x 1/2" Lg 
Insulating 27 
Sleeve, 1/8 ID x 1/2" Lg 
lnsuiating 18, 27 
Bracket 24 
Brocket 25 
Plate 25 
Screw, 6-40 Shoulder 5 
Wheel, Feed 11 
Post, Slide 14 
Spring, Punch Block 13 
Screw, 4-40 Spl 14 
Plate, Spring 14 
Link, Front Drag 14 
Shaft, Eccentric 14 
Washer, Felt 11,23 
Slide 12 
Plate, Rear 11, 12, 14 
Plate, Front 11, 13, 14, 17, 22 
Guide, Tape 11 
Post 11, 27 
Post, Spacing 11 
Bushing 14 
Stud, Die Wheel 11 
Shaft, Feed Wheel 11 
Black, Tape Guide 12 
Spring, Torsion 11 
Stud, Eccentric 11 
Bushing, Eccentric 14 
Shoe, Tape 11, 27 
Lever, Detent 11 
Wheel Die 11 
Link, Rear 14 
Shaft, Eccentric 14 
Arm, Tape Shoe 11, 27 
Post, Pivot 11 
Guide, Slide Post 14 
Plate 12 
Boil, Toggle 14 
Plate w/Post 14 
Contact Assembly 18 
Slide w/ lnsulotor 12 
Screw, 6-40 Ad i ustabl e 11 

Washer, Felt 14 
Link, Front 14 
Bushing 14 
Link, Rear Drag 14 
Strip, Felt 14 
Shaft 13 
Bearing, Eccentric 21 
Brocket, Shaft Mounting 21 
Washer, Flat 21 
Shaft, Feed-0ut Drive 15 
Bracket 18 
Washer, Flat 14 
Guide 12 
Washer, Felt 9, 14 
Spring 12 
Washer, Felt 14 
Rod 13 
Stud 12 
Brocket, Contact 18 
Brocket 1 Anchor 11 
Bracket, Anchor 11 
Post, Guide 9 

Part 
Number 

156236 
156248 
156250 
156257 
156267 
156318 
156366 
156387 
156388 
156403 
156412 
156465 
156467 
156472 
156473 
156490 
156515 
156536 
156558 
156572 
156576 
156577 
156632 
156740 
156880 
156881 
156884 
156921 
156941 
156976 
156987 
156988 
156989 
156990 
156994 
156995 
156998 
157194 
157237 
157261 
158169 
158170 
158171 
158172 
158173 
158177 
158180 
158182 
158185 
158186 
158215 
158701 
158745 
158760 
158772 
158807 
158855 
158881 
158901 
158902 
158903 
158904 
158905 
158906 
158907 
158919 
158923 

ISS 2, SECTION 573-119-800 

Description and 
Page Number 

Collar 26 
Latch 9 
Cam 3, 26 
Bracket Assembly 9, 21 
Lever, Trip 9 
Lever 1 Reset 9 
Shaft, Rocker Bail 15 
Lever, Trip 9 
Lever, Adjusting 9 
Disk, Bearing 3, 4, 5 
Link, Drive 15 
Washer, Spring 3, 4, 5 
Ring, Retaining 3, 5 
Past, Spring 9 
Shaft, Main 26 
Past, Guide 9 
Washer, Felt 23 
Screw, 4-40 x 1/8 Fil 6, 7, 22 
Washer, Felt 20 

Washer, Felt 18 
Washer, Felt 15 
Roller, Detent Lever 11 
Screw, 6-40 x 13/32 Hex 12 
Screw, 6-40 x 7/32 Hex 17, 21 
Jumper, 2-3/8" Black 8 
Jumper, 1-1/2" Black 8 
Arm, Rocker 14 
Guide, Adjusting Lever 15 
Cam, Selector 3, 5 
Connector, 32 Pt Plug 18 
Screw, 6-40 Spl 15 
Race, Outer 15 
Bearing 15 
Race, Inner 15 
Strip, Felt 15 
Past 15 
Retainer, Roller 15 
Retainer, Spring 8 
Shield, Terminal 8 
Shaft, Stop Arm 6, 7 
Frome 5 

Gear, 21T 5 
Shaft w/Bearing 5 
Lever, Latch 9 
Cam, Reset 9 
Collar 4, 5 
Cam w/Pins 5 
Disk, Clutch Cam 4, 5 
Gear, 49T 5 
Screw, 4-40 x 7/32 Fil 4, 5 
Plate, Nut 29 
Gear, 35T 3, 4 
Clamp, Bearing 3, 4, 5 
Post, Spring 17 
Screw 1 4-40 x 5/8 Hex 19 
Screw, 3-48 x 11/64 Fil 27 
Extension 12 
Nut 1 6-40 Shoulder 5 
Bracket, Guide 7 
Lever, Marking Lock 7 
Bail, Stripper 7 
Lever, Start 7 
Lever, Spacing Lock 7 
Lever, Selecting 7 

Spring 7 
Cam Sleeve 4 
Bearing, Sleeve 4 

Page 31 



SECTION 573-119-800 

Part 
Number 

158924 
158925 
158926 
158927 
158928 
158930 
158932 
158933 
158935 
158936 
158937 
158940 
158941 
158945 
158946 
158947 
158949 
158950 
159011 
159039 
159040 
159041 
159046 
159049 
159050 
159051 
159053 
159057 
159058 
159059 
159061 
159063 
159070 
159072 
159074 
159075 
159077 
159078 
159094 
159095 
159178 
159180 
159181 
159184 
159185 
159189 
159233 
159272 
159341 
159345 
159363 
159364 
159379 
159381 
159411 
159427 
159428 
159429 
159430 
159431 
159467 
159472 
159544 
159560 
159565 
159568 
159570 
159571 

Page 32 

Disk 4 

Description and 
Page Number 

Slide, Tape Depressor 12 
Screw, 4-40 x 7/32 Hex 4 
Bail, Start 7 
Arm, Stop 7 
Knob 7 
Cam 4 
Lever, Trip 9 
Frame 3, 4, 15 
Lever, Push 7 
Shaft w/Bearing 26 
Wick, Felt 5 
Bail, Rocker 15 
Bracket 7 
Cable Arm 2, 18 
Plate 7, 9, 10, 22 
Plate w/Studs 7 
Contact Arm, Code Reading 18 
Bracket, Spring 9 
Spring, Torsion 24 
Bracket 24 
Post 23 
Plate, Front 23 
Bracket w /Studs 23 
Link 23 
Shaft, Toggle 23 
Plate, Rear 23 
Post, Guide 23, 24 
Post 23, 24 
Arm 23 
Latch 24 
Plate, Rear 23 
Slide 24 
Toggle Assembly 23 
Shaft 24 
Contact Assembly 25 
Plate, Nut 25 
Block, Contact 25 
Plate 25 
Spring 25 
Bracket 7 
Lubricator Arm 6, 7 
Lubricator 6, 7 
Wick, Lubricating 6, 7 
Retainer, Wick 6, 7 
Wick, Oil 10 
Stud 12, 15 
Spring 24 
Bearing, Ball 3, 4, 5 
Block, Spacing 25 
Modification Kit 16 
Modification Kit 1, 17 
Modification Kit 2, 18 
Modification Kit 2, 18 
Bearing Assembly 15 
Bracket, Stop 10 
Retainer, Wick 22 
Wick, Felt 22 
Lever, Slide Trip 9 
Lever, Main Trip 9 
Holder, Wick 10 
Plate, Main 9, 10, 15, 18 
Release, Clutch 9 
Spring 12 
Brocket, w/Post 18, 19, 20 
Bracket, Contact 18 
Spring, Contact 18 
Stiffener 18 

Page 
Number 

159575 
159578 
159579 
159580 
159601 
159625 
159656 
159816 
159820 
159865 
159880 
159887 
159888 
159889 
159890 
159891 
159892 
159893 
159894 
159895 
159900 
159901 
159902 
159903 
159909 
159910 
159911 
159912 
159913 
159916 
159954 
159955 
159956 
159957 
159958 
159959 
159960 
159961 
159962 
159963 
159965 
159973 
159974 
159975 
159976 
159977 
159978 
159979 
159980 
159987 
159988 
159989 
159990 
160180 
160182 
160184 
160185 
160186 
160187 
160480 
160581 
160666 
160672 
160673 
1�674 
160842 
160881 

NUMERICAL INDEX (Continued) 

Description and 
Page Number 

Bracket, Stop 18 
Bail, Front Contact 18 
Bail, Rear Contact 18 
Shaft, Actuating Boil 18 
Bracket, Spring 18 
Brocket, Bail Guide 15 
Block Assembly, Punch 13 
Stud 12 
Connector, 32 Pt Receptacle 18 
Drum, Clutch 5 
Slide 6 
Gear Set 1,5 
Pinion, 28T 5 
Gear, 49T 5 
Gear Set 1,5 
Pinion, 21T 5 
Gear, 48T 5 
Gear Set 1,5 
Pinion, 14T 5 
Gear, 40T 5 
Plate 16 
Plate w /Post 16 
Shaft, Rake 16 
Bellcrank 16 
Pawl, Feed 16 
Latch, Return 16 
Plate 16 
Gear, Segment 16 
Screw, 6-40 Eccentric 16 
Eccentric 16 
Link, Adjusting 17 
Link, Drive 17 
Post 17 
Link 17 
Latch 17 
Extension 17 
Eccentric 17 
Arm, Eccentric 17 
Ring, Retaining 17 
Hub 17 
Arm, Adjusting 17 
Bracket w/Bushing 17 
Eccentric 17 
Bail, Armature 17 
Armature 17, 20 
Hinge 17, 20 
Shaft 17, 20 
Arm, Non-Repeat 17 
Post, Spring 17 
Bracket, Guide 16 
Plate, Adjusting 27 
Post, Shoe Pivot 27 
Bail, Guide 27 
Armature w/Extension 8 
Bracket "/Button 8 
Plate, Stop 8 
Post 8, 18 
Bushing, Shoulder 8 
Shield, Oil 8 
Pusher, Tape 14 
Lever, Upper Reset 9 
Guard, Backspace 16 
Stud 16 
Shaft, Feedwheel 16 
Nut, 6-40 Shoulder 16 
Washer, Spring 21 
Modification Kit 16 

Part 
Number 

160944 
160948 
160997 
160998 
161100 
161102 
161107 
161108 
161109 
161139 
161237 
161238 
161239 
161240 
161305 
161334 
161337 
161338 
161339 
161342 
161493 
161495 
161496 
161497 
161499 
161502 
161652 
162064 
162092 
162093 
162207 
162248 
162271 
162273 
162306 
162340 
162341 
162364 
162379 
162380 
162573 
162741 
162742 
162743 
162744 
162745 
162747 
162748 
162750 
162752 
162753 
162754 
162755 
162756 
162757 
162758 
162760 
162761 
162762 
162763 
162764 
162765 
162766 
162768 
162770 
162772 
162773 

Description and 
Page Number 

Washer, Felt 18 
Screw, 2-56 Spl 11 
Roller 18 
Arm 18 
Spring, Contact 18 
Spring, Contact 18 
Stud 11 
Stud 12 
Post, Guide 14 
Nut, 6-40 Hex 11 
Cable Assembly 27 
Connector, 36 Pt Receptac I e 27 
Connector, 36 Pt Plug 27 
Bracket, Connector 27 
Cable Assembly 27 
Lever, Stop 15 
Post, Stop 15 
Lever, Trip 15 
Lever, Hand 15 
Lever, Start 6 
Post, Supporting 16 
Plate 24 
Bracket, Spring 24 
Block, Lid 24 
Plate 24 
Slide, Sensing 24 
Plate, Front 23, 24, 25 
Coble w/Terminals 8 
Bail, Guide 11 
Spring, Torsion 11 
Cable w/Terminals 17 
Hub 3, 4, 5 
Modification Kit 2, 18 
Modification Kit 2, 18 
Coble 18 
Sleeve 26 
Bearing 26 
Bearing 26 
Modification Kit 2, 19, 21, 22 

Modification Kit 2, 20, 21, 22 
Retainer 4, 5 
Cam 21 
Pawl, Detent 21 
Pawl, Feed 21 
Shaft 21 
Lever, Cam Follower 21 
Roller 21 
Lever 21 
Lever 21 
Collar 21 
Spacer, .813" Thk 21 
Plate 21 
Bracket, Spring 21 
Bushing 21 
Shaft 21, 22 
Lever, Cam Follower 21 
Latch 19, 20 
Post 19 
Storage Assembly, Slide 22 
Bail, Reset 14, 22 
Lever, Slide Trip 22 
Bracket 22 
Plate w/Post 22 
Latch 22 
Plate w/Stud 22 
Link 22 
Plate, Main 19, 20 

� 

') 

) 

) 

) 

) 

,,J 



( 

( 

( 

( 

( 

( 

( 

Part 
Number 

162774 
162775 
162776 
162778 
162780 
162781 
162784 
162785 
162786 
162788 
162790 
162791 
162792 
162793 
162794 
162795 
162796 
162797 
162798 
162799 
162800 
162802 
162803 
162804 
162809 
162862 
162912 
162920 
162930 
16298B 
162993 
162994 
163009 
163010 
163015 
16301B 
163019 
163020 
163021 
163022 
163023 
163024 
163025 
163114 
163255 
163326 
163327 
163347 
163351 
163674 
164272 
164273 
164275 
16427B 
164279 
164300 
164307 
164386 

164511 
164513 
164515 
164740 
164743 
164790 
164800 
164801 

Description and 
Page Number 

Post, Spring 19, 20 
Shaft 19, 20, 22 
Plate 19 
Lever 19, 20, 22 
Shaft 19, 20 
Lever 19, 20 
Screw, 4-40 Eccentric 19, 20 
Bushing, Eccentric 19, 20 
Arm, Blocking 19, 20 
Post 19, 20 
Lever w/Hub 19 
Shaft 19, 20 
Arm, Detent 19, 20 
Ratchet, 42T 19, 20 
Hub, Back Stop 19, 20 
Ratchet, 42T 19, 20 
Cam 19 
Plate, Adjusting 19, 20 
Roller 19, 20 
Post, Spring 19, 20 
Block, Stop 19, 20 
Pawl, Detent 19, 20 
Post, Drive Link 19 
Link, Drive 19 
Spring 22 
Bar, Mounting 9, 1B 
Guard, Rear 4 
Chute, Chad 29 
Frame 4, 15 
Bail, Retraction 15 
Block Assembly, Punch 13 
Block Assembly, Punch 13 
Pinion, 21T 5 
Gear, 49T 5 
Pinion, 2BT 5 
Gear, 49T 5 
Pinion, 21T 5 
Gear, 4BT 5 
Pinion, 28T 5 
Gear, BOT 5 
Gear Set, 60 WPM 1,5 
Gear Set, 75 WPM 1,5 
Gear Set, 100 WPM 1, 5 
Post, Spring 19, 20 
Nut, 6-40 Shoulder 19, 20 
Lever w/Hub 21 
Ring, Retaining 15, 21 
Modification Kit 2, 19, 21, 22 
Cam 19 
Chute, Chad 29 
Modification Kit 29 
Chute, Chad 29 
Chute, Chad 29 
Chute, Chad 29 
Chute, Chad 29 
Spacer, , 1" Thk 12 
Spring, Punch Block 13 
Bracket, Magnet Mounting B, 
2B 
Lever w/Hub 11 
Pawl, Feed 14 
Spring, Torsion 11 
Rack, Range Finder 2B 
Shaft 2B 
Sleeve, Cam 4 
Spring, Punch Block 13 
Block, Tape Guide 12 

Part 
Number 

164804 
164851 
164BB3 
164B84 
164BB6 
164B87 
164BBB 
170077 
1700B1 
170107 
170124 
170125 
170193 
17019B 
170199 
170201 
170202 
170203 
170204 
170206 
170210 
170211 
170215 
170216 
170217 
17021B 
170219 
170220 
170225 
170230 
170231 
170232 
170233 
170234 
170235 
170236 
170237 
17023B 
170240 
170241 
170242 
170244 
170245 
170246 
170247 
170264 
170306 
170767 
170768 
170769 
170770 
17077B 
170779 
1707BB 
170B03 
170871 
170872 
170879 
170907 
171695 
171696 
171697 
172112 
17211B 
172632 
172639 
172983 
172984 

NUMERICAL INDEX (Continued) 

Description and 
Page Number 

Shaft w/Bearing 4 
Wheel, Feed 11 
Lever, Cam Follower 22 
Lever w/Stud 22 
Link 22 
Post 22 
Lever w /Post 22 
Cam, Selector 3, 5 
Knob 6 
Guide, Tape 11 
Lubricator Assembly 6 
Lever, Shoe Rei ease 3, 5 
Guard, Back Space 16 
Arm, Stop 6, 7 
Bracket, Anchor 11 
Shaft w/Bearing 3, 5, 21 
Post, Guide 9 
Lever, 51 ide Trip 9 
Bracket, Spring 9 
Post, Guide 14 
Block Assembly, Punch 13 
Arm, Rocker 14 
Spring, Punch Block 13 
Plate, Front 11, 13, 14, 22 
Post 11 
Shaft, Feed Wheel 11 
Stud, Die Wheel 11 
Guide, Tape 11 
Block, Tape Guide 12 
Knob 6 
Guide, Upper 6 
Guide, Lower 6 
Stud 6, 22 
Bracket, Guide 6 
Bracket, Spring 6 
Lever 6 
Lever, Start 6 
Bail, Reset 6 
Frame 3, 5 
Screw, 6-40 Adjustable 11 
Slide, Feed Hole Punch 12 
Wheel, Die 11 
Wheel, Feed 11 
Slide w/lnsulator 12 
Guide 12 
Post, Guide 9 
Modification Kit 29 
Gear, 28T 3 
Gear, BOT 3 
Gear, 32T 3 
Gear, 56T 3 
Block Assembly, Punch 13 
Wheel, Feed 11 
Wheel, Die 11 
Bail, Retractor 13 
Gear, 35T 3 
Gear, BOT 3 
Slide, Feed Hole Punch 12 
Plate, Adjusting 20 
Gear Set 3 
Gear Set 3 
Gear Set 3 
Depressor Assembly, Tape 12 
Bracket 12 
Screw, 4-40 x 3/16 Hex 2B 
Spring, Torsion 22 
Bracket, Spring 14 
Bracket, Spring 13 

Pa.rt 
Number 

172993 
173139 
173200 
173203 
173204 
173336 
173337 
173338 
173340 
173443 
173601 
173602 
173604 
173606 
173607 
173609 
173614 
173616 
17361B 
173619 
173620 
173621 
173691 
173921 
174439 
174441 
174442 
174444 
174445 
174446 
174447 
174448 
174449 
174450 
174451 
174452 
176266 
176286 
176420 
176421 
176489 
176490 
176491 
176628 
176640 
176647 
179252 
179256 
179573 
182909 
192493 
192499 
192661 
192662 
192709 
192793 
192B2B 
193623 
193639 
193784 
193790 
193791 
193804 
193821 
193822 
193824 
193852 

ISS 2, SECTION 573-119-800 

Description and 
Page Number 

Spring 13 
Bracket 15 
Sleeve, Bearing 3 
Sleeve, Bearing 4, 5 
Shaft w/Bearings 4 
Modification Kit 3 
Modification Kit 4 
Modification Kit 5 
Collar 3, 4, 5 
Modification Kit 2, 20, 21, 22 

Cam 21 
Plate w/Stud 22 
Post, Spring 22 
Bail w/Hub 22 
Lever 22 
Roller 22 

Link w/Stud 22 
Lever w/Hub 22 
Bail 22 
Bracket, Magnet 20 
Bail, Armature 20 
Cable w/Terminals 20 
Cam 20 
Modification Kit 11 
Modification Kit 2, 28 
Lever w/Bushing 28 
Contact Assembly 28 
Spring, Contact 28 
Bracket, Contact Mounting 28 
Spring, Contact 28 
Post 28 
Guard 28 
Bracket 28 
Cam 2B 
Cam 28 
Spacer, , OB5" Thk 28 
Spring, Torsion 9 

Lever, Adjusting 21 
Modification Kit 2, 28 
Modification Kit 2, 2B 
Guide 9 
Bracket w/Hubs 9, 21 
Bracket Assembly 9 
Modification Kit 2, 20, 21, 22 
Guard, Tape 10 
Latch w/Hub 17 
Modification Kit 29 
Chute, Chad 29 
Nut, 6-40 Hex 14, 21, 22 
Spring 6 
Spring 6 
Cam, Selector 3, 5 
Post 15 
Link w/Stud 15 
Link w/Hub 15 
Guard 18 
Plate w/Bushing 9, 10, 15 
Cam, Selector 3 
Lever w/Shaft 21 
Screw, Contact 25 
Lever w/Contact 25 
Lever w/Contact 25 
Armature 17 
Bracket w /Post 17 
Clamp 17 
Latch w/Hub 17 
Spring 3 

Page 33 



SECTION 573-119-800 

Port 
Number 

193966 
193968 
193969 
193970 
193973 
193974 
193976 
193987 
193993 
194065 
194066 
194067 
194068 
194100 
194117 
194118 
194122 
194123 
194162 
194164 
194167 
194168 

Page 34 

34 Pages 

Description end 
Page Number 

Brocket w/Stud 10 
Post 10 
Post 10 
Plate, Clomp 10 
Platform, Tope 10 
Depressor, Tope 10 
Boil, Rocker 15 
Brocket, Roller 10 
Modification Kit 10, 15 
Contact Assembly 18 
Modification Kit 2, 18 
Brocket, Mounting 18 
Brocket, Contact 18 
Block Assembly, Punch 13 
Plate, Clomp 10 
Spring, Torsion 10 
Plcteform w/Guide, Tope 10 
Screw, 4-40 Spl 10 
Boil, Reset 14 
Bearing, Boll 21, 22 
Modification Kit 2, 18 
Lever, Com Follower 21 

NUMERICAL INDEX (Continued) 

Port 
Number 

194179 
194180 
194181 
194197 
194862 
194992 
194993 
195182 
195183 
195184 
195231 
195233 
195251 
195634 
195673 
196505 
196506 
196534 
197971 
197972 
197973 
197982 

Description end 
Page Number 

Bearing, Eccentric 21 
Com 21 
Ccmsleeve, Feed-Gut 21 
Spring, Torsion 2i 
Extension 29 
Modification Kit 13,27 
Guide, Tope 13 
Pinion, 20T 5 
Gear, 52T 5 
Gear Set, 67 WPM 5 
Spring, Compression 10 
Roller 10 
Armature Selector 8 
Modification Kit 8 
Block Assembly, Punch 13 
Lever, Push 7 
Knob 7 
Brocket, Guide 7 
Brocket, Tope Guide 23 
Guide, Tope 23 
Plate, Cover 23 
Coble 25 

Port 
Number 

199403 
199506 
199825 
199859 
199992 
304532 
304794 
304897 
305638 
306755 
310127 
310128 
310129 
310132 
320408 
320410 

320416 
320418 
324472 
324472 
327120 

Description end 
Page Number 

Screw, 4-40 Shoulder 22 
Gasket 13 
Boil w/Hub 22 
Bushing 21 
Boil, Stripper 7 
Spring 21 
Guide Assembly, Tope 24 
Depressor, Tope 24 
Brocket, Guide 14 
Lever, Marking Lock 6 
Brocket 12 
Stud 12 
Extension 12 
Depressor Assembly, Tope 12 
Terminal, Spade Type 8 
Terminal, Spade Type 8,20,25, 
27 
Terminal, Ring Type 25 
Terminal, Ring Type 17,18,27 
Guard, Gear 4 
Sleeve, Com 4 
Post 10 

'.· ,�, 

") 

·""'") / 

) 

) 

'i 

,,)) 

,J 


